Fellowes Lotus VE Black
Dual Display Sit-Stand
Workstation - 8082001

i

Instruction Manual

G,

‘ Provided by
- - Eﬁ

MyBinding;

Call Us at 1-800-944-4573


https://www.mybinding.com/
tel:1-800-944-4573
https://www.mybinding.com/fellowes-lotus-ve-black-dual-display-sit-stand-workstation-8082001.html

Fellowes

MyBinding.com

5500 NE Moore Court
Hillsboro, OR 97124
Toll Free: 1-800-944-4573
Local: 503-640-5920

PLEASE READ INSTRUCTIONS BEFORE USE.
DO NOT DISCARD.

LIRE LES INSTRUCTIONS AVANT UTILISATION.
NE PAS JETER.

LEA LAS INSTRUCCIONES ANTES DEL USO.
NO TIRAR.

BITTE LESEN SIE DIE ANLEITUNGEN SORGFALTIG
DURCH, BEVOR SIE DAS GERAT BENUTZEN.
BITTE GUT AUFBEWAHREN.

LEGGERE LE ISTRUZIONI PRIMA DELL'USO.
NON GETTARE.

Llotus™ VE Sit-Stand

LEES DE INSTRUCTIES VOOR GEBRUIK.
NIET WEGWERPEN.

LAS DESSA INSTRUKTIONER FORE ANVANDNING.
KASSERA EJ.

PRZED UZYCIEM PROSZE PRZECZYTAC NINIEJSZA
INSTRUKCJE. NIE WYRZUCAC.

MEPEA MCNOJIb3OBAHWMEM MPOCbBA O3HAKOMUTbLCA
C UHCTPYKUMAMMWN. HE BbIBPACBIBATb.

LEIA AS INSTRUCOES ANTES DA UTILIZACAO.
NAO AS DEITE FORA.


http://www.mybinding.com
https://www.mybinding.com/fellowes-lotus-ve-black-dual-display-sit-stand-workstation-8082001.html

MyBinding.com

5500 NE Moore Court
Hillsboro, OR 97124 ENGI.ISH
Toll Free: 1-800-944-4573 Lotus™ VE Sit-Stand

Local: 503-640-5920

SAFETY INSTRUCTIONS /WARNING
Ensure that the sit stand is anchored tightly to the desk/table before using it fo prevent injury or domage to the product!

o WARNING: PINCH POINT! DO NOT PUT HANDS OR OTHER OBJECTS UNDER THE PLATFORM
DURING OPERATION. SERIOUS INJURY MAY OCCUR.

©  WARNING: DO NOT EXCEED MAXIMUM STATED WEIGHT CAPACITY. SERIOUS INJURY OR PROPERTY
DAMAGE MAY OCCUR.

e CAUTION: Lift hazard! Two people are required to move workstation. Serious injury may occur.

® Ensure cable lengths are long enough and follow the cable routing instruction in this manual.
Failure to follow these instructions may result in equipment damage or personal injury.

D0 NOT lean on the keyboard platform.

. Tlf\is proliiud has a gos strut lift assistance and should never be used with less than 5 hs. (2.2kg)
of weight.

®  Make sure the desk or mounting surface is level and can support the combined
weight of the workstation and accessories.

e Remove all equipment and accessories from the workstation before moving.
*  Monufacturer certifies that product meets or exceeds applicable ANSI/BIFMA standards.

PARTS REQUIRED

Single Monitor

A Tower pole xI

B Base plate x1 A
C  Platform xI

D VESA assembly x1

E - Clomp bar x1

Additional Parts for
Dual Monitor
G Dual VESA Assembly

Hardware
M6X12mm Bolt x6
M6x25mm Bolt x4
(able Clip x3
M4 x 12mm Bolt x8 H Y9777V

H

|

J

K

L M3x55mm Allen Key x1

M Mdx55mm Allen Key x1 | g g g g
N

0

P

M6x95mm Allen Key x1
M8 x 80mm bolt x2 K VTivid

13mm Hex Wrench x2


http://www.mybinding.com

ASSEMBLY

STEP 1
Attach the Tower Pole fo the Base Plate

o (hoose one of three locations to attach the Tower Pole to the Base Plate
depending on your desk depth. Furthest set to the rear for 23.6” (600mm),
middle set for 27.5” (700mm) and the front set for 31.5” (800mm)
depth desks.

o Use four M6x25mm holts and the M4x55mm Allen Key to attach the Tower
Pole to the Base Plate.

STEP 2

Prepare Clamp

* The hase clamp comes pre-ussembled fo fit standard
thickness desks (see option A image). If your desk is
thicker you can remove the two M6x12mm holts using
the M4x55mm Allen Key and flip the base clamp (see
option B image). Re-install the Méx12mm holts using the
Mdx55mm Allen Key.

® Insert two M8x80mm bolts into the Base Clamp, only a
few turns each.

STEP 3
Attach Base to Table

o Slide the Base Plate onto the rear of the desk.

® Ploce the Clamp Bar on top of the M8x80mm bols.
Ensure the tip of the bolts align to the holes on the
(lamp Bar.

e Tighten the M8x80mm bolts with the M6x95mm Allen
Key until the Clamp Bar is secured to the desk.



ASSEMBLY CONTINUED

STEP 4
Attach the Platform

* Slide the platform onto the tower pole and secure it with four Méx12mm bolts and the M4x55mm Allen Key.

STEP 5

Attach VESA Assembly to Tower Pole

e Option 1: Single Monitor Version
Unscrew the VESA Knobs from the VESA Assembly. Place the
bracket on the front-side of the tower pole and the support bar
on the rear. Tigthen knobs to secure Assembly to pole.

/
=
1

[

e (Option 2: Dual Monitor Version
Unscrew the VESA Knobs from the Dual VESA Assembly. Place the
bracket on the front-side of the tower pole and the dual cross bar
on the rear. Tighten knobs to secure Dual Assembly to pole.

STEP 6
Attach Monitors

® Insert two M4x12mm holts info the top two holes of monitor(s).
Do not tighten all the way.

*  Hook the monitor onto the VESA Assembly and add two additional
Mdx12mm bolts to the bottom two holes. Tighten all four hols.

* To adjust the VESA Assembly tension remove the plastic cap and
use the provided 13mm Hex Wrenches

STEP 7
Attach the Lever to the Platform

o Attach the Handle on the left or right side, using two Méx12mm
bolts and M4x55mm Allen Key.

o Remove the cable fie from the handle. A




STEP 8 L

Setup Cable Management

* Engage the lever to raise the platform to the highest position.

o Adhere two cable dlips under the Platform (refer to piciure for
specific locations).

o Route the keyboard and mouse cords through the openings in the
keyboard platform.

o Neatly guide your cords to the rear of the product. Use the
additional cable clip in a location that best suites your setup.

LOTUS™ VE SIT-STAND 2 YEAR LIMITED WARRANTY

Fellowes, Inc. (the “Company”) warrants this product to be free from defects in material and workmanship appearing within 2 years from the date of the original
purchase of the product. If such a defect appears during the warranty period, the Company will (at its sole option) either repair or replace the defective product
with no charge for service or parts or refund the purchase price, provided that the unit is sent o the Company at the customer’s expense to the address on the
back of the manual.

This warranty applies only to the initial retail purchaser and does not cover claims resulfing from misuse, failure to follow instructions on installation and use,
neglect, use of unauthorized attachments, commercial use, use on a current or voltage other than specified on the product, or unauthorized service during the
warranty period on conditions otherwise covered by the warranty.

THE DURATION OF ANY IMPLIED WARRANTIES, INCLUDING BUT NOT LIMITED TO ANY IMPLIED WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR
PURPOSE, IS EXPRESSLY LIMITED TO THE DURATION OF THIS LIMITED WARRANTY.

UNLESS REQUIRED BY APPLICABLE LAW, THE CUSTOMER'S EXCLUSIVE REMEDY FOR BREACH OF THIS WARRANTY OR ANY IMPLIED WARRANTY OR OF ANY OTHER
OBLIGATION ARISING BY OPERATION OF LAW OR OTHERWISE SHALL BE LIMITED AS SPECIFIED HEREIN TO REPAIR, REPLACEMENT OR A REFUND OF THE PURCHASE
PRICE, AT THE COMPANY’S SOLE OPTION.

UNDER NO CIRCUMSTANCE WILL THE COMPANY, ITS AFFILIATES, SUBSIDIARIES, RELATED ENTITIES, RESELLERS OR THEIR RESPECTIVE OFFICERS, DIRECTORS
OR EMPLOYEES OR THOSE PERSONS FOR WHOM THEY ARE BY LAW RESPONSIBLE, BE LIABLE FOR CONSEQUENTIAL OR INCIDENTAL DAMAGES SUSTAINED IN
CONNECTION WITH THE PRODUCT. THE COMPANY AND THESE OTHER PARTIES DO NOT ASSUME OR AUTHORIZE ANY REPRESENTATIVE OR OTHER PERSON TO
ASSUME FOR ANY OF THEM ANY OBLIGATION OR LIABILITY OTHER THAN AS IS EXPRESSLY SET FORTH HEREIN.

The duration, terms and conditions of this warranty are valid worldwide, except where different limitations, restrictions or conditions may be required by local law.
Australia Residents Only:

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or refund for a major failure
and for compensation for any other reasonably foreseeable loss or damage. You are also entitled o have the goods repaired or replaced if the goods fail to be of
acceptable quality and the failure does not amount to a major failure. The benefits under Fellowes’ Warranty are in addition to other rights and remedies under
a law in relation fo the product.




MyBinding.com

5500 NE Moore Court FRAN(AIS

Hillsboro, OR 97124
b . . TM

Local: 503-640-5920

CONSIGNES DE SECURITE /AVERTISSEMENT

Assurez-vous que le support assis-debout est solidement fixé au bureau/a la table avant de |'utiliser ofin d'éviter de vous blesser
ou d'endommager le produit !

o AVERTISSEMENT : RISQUE DE PINCEMENT ! NE PAS METTRE LES MAINS OU D'AUTRES OBJETS SOUS LA
PLATEFORME PENDANT L'UTILISATION. IL EXISTE UN RISQUE DE BLESSURE GRAVE.

o AVERTISSEMENT : NE PAS DEPASSER LA CAPACITE MAXIMALE DE POIDS INDIQUEE. CELA POURRAIT
PROVOQUER UNE BLESSURE GRAVE OU ENDOMMAGER LE MATERIEL.

o ATTENTION : Risque lors du levage ! Deux personnes sont nécessaires pour déplacer la station de travail.
Il existe un risque de blessure grave.

o Sassurer que les longueurs de cible sont suffisamment longues et qu'elles suivent les instructions
d'acheminement de cable figurant dans ce manuel.
Le non-respect de ces instructions pourrait provoquer des dommages de |'équipement ou des blessures.

o NE PAS s'appuyer sur le support de clavier.

* (e produit dispose d'une assistance au levage par vérin pneumatique et ne doit jamais &tre ufilisé avec
un poids de moins de 5 Ihs (2,2 kg).

e S'ossurer que la surface de montage ou le bureau sont de niveau et peuvent supporter le poids combiné
de la station de travail et des accessoires.

® Retirer tout |'équipement et les accessoires de la station de travail avant de la déplacer.
o Le fabricant cerfifie que ce produit satisfait ou dépasse les normes ANSI/BIFMA en vigueur.

PIECES REQUISES

Ecran unique

A Montant en forme de tour x1

B Plague de base x1 A

C  Plateforme xI

D Ensemble VESA xI —

E Barre de serrage xI —
)

Piéces supplémentaires

pour double écran
G Ensemble VESA double

Matériel

Boulon M6 x 12 mm x6
Boulon M6 x 25 mm x4
Serre-cdble x3

Boulon M4 x 12 mm x8
(lé Allen M3 x 55 mm x1 H Y9777V

St T

Boulon M8 x 80mm x2 K TEVTIviT

(lé  ceil 13 mm x2

T o ====rrr=<-—-—=


http://www.mybinding.com

ASSEMBLAGE

ETAPE 1

Attacher le montant en forme de tour & la plaque de hase

®  (hoisissez |'un des trois endroits pour attacher le montant en forme de four  la
plague de base, en fonction de la profondeur de votre bureau. Pour un bureau

d'une profondeur de 23,6'(600 mm), 27,5" (700 mm) et 31,5" (800 mm),
placez-le respectivement @ |'arriére, au milieu et d 'avant.

o Utilisez quatre boulons M6 x 25 mm et la lé Allen M4 x 55 mm pour attacher
le montant en forme de tour @ la plague de base.

ETAPE 2 Option A

Préparer |'attache

o 'attache de base est fournie préassemblée pour s'ajuster
aux bureaux d'épaisseur standard (voir image option A).
Si votre bureau est plus épais, vous pouvez enlever
les deux boulons M6 x 12 mm & l'vide de la clé Allen
M4 x 55 mm et retourner |'attache de base (voir image
option B). Réinstallez les boulons M6 x 12 mm & I'vide de
la clé Allen M4 x 55 mm.

* Insérez deux boulons M8 x 80 mm dans ['attache de
hase, en effectuant seulement quelques tours sur chacun.

ETAPE 3

Attacher la base d la table
o Faites glisser la plaque de base sur I'arriére du bureav.

® Plocez lo barre de serrage au dessus des boulons
M8 x 80 mm. Assurez-vous que la pointe des boulons
s'aligne sur les trous de la barre de serrage.

o Serrez les houlons M8 x 80 mm avec lo dé Allen
M6 x 95 mm jusqu'a ce que la barre de serrage soit
fixée au bureau.



ASSEMBLAGE (SUITE)

ETAPE 4

Attacher la plateforme
* Faites glisser lo plateforme sur le montant en forme de tour et fixez-la avec quatre boulons M6 x 12 mm et la clé Allen M4 x 55 mm.

ETAPE 5

Attacher |'ensemble VESA au montant en forme de tour

(=
/Q
)
r

e Qption 1 : Version avec écran simple
Dévissez les molettes VESA de |'ensemble VESA. Placez le
support & I'avant du montant en forme de tour et la barre de
support @ |'arriére. Serrez les molettes pour fixer I'ensemble sur
le montant.

—

e Qption 2 : Version & double écran
Dévissez les molettes VESA de I'ensemble VESA double. Placez
le support @ I'avant du montant en forme de tour et la barre
transversale double & |'arriére. Serrez les molettes pour fixer
|'ensemble double sur le montant.

ETAPE 6
Attacher les écrans

® [nsérez deux houlons M4 x 12 mm dans les deux trous supérieurs
du ou des écrans. Ne serrez pas d fond.

e Accrochez |'écran sur I'ensemble VESA et ajoutez deux houlons
supplémentaires M4 x 12 mm dans les deux trous inférieurs.
Serrez les quatre boulons.

®  Pour régler la tension de |'ensemble VESA, enlevez le couvercle
en plustique et utilisez les clés @ eeil 13 mm fournies.

ETAPE 7

Attacher le levier d lu plateforme

o Fixez le levier d droite ou @ gauche, & |'aide de deux boulons
M6 x 12 mm et d'une dlé Allen M4 x 55 mm.

o Enlevez I'attache de ciible de lo poignée. A



ETAPE 8 L

Gérer les cbles de I'installation

*  Manceuvrez le levier pour monter la plateforme tout en haut.

® (ollez deux serre-céible sous lu plateforme (voir les emplacements
précis sur |'image).

o Faites passer les cibles du clavier et de la souris & travers les
orifices situé sur la plateforme du clavier.

e Acheminez soigneusement vos cbles vers |'arriére du produit.
Utilisez le serre-ctible supplémentaire o |'emplacement qui
convient le migux & votre configuration.

CONSIGNES D'UTILISATION

GARANTIE LIMITEE DE 2 ANS DE LA STATION ASSIS/DEBOUT VE LOTUS™

Fellowes, Inc. (la « Société ») garantit ce produit contre tout défaut de matériel et de main d'ceuvre pendant 2 ans a compter de la date d'achat original du produit.
En cas de survenance d'un tel défaut au cours de la période de garantie, la Société (a sa seule discrétion) réparera ou remplacera le produit défectueux sans aucun
frais de service ni de main d'ceuvre ou remboursera le prix d'achat, pourvu que |'unité soit renvoyée d la Société aux frais du client & I'adresse figurant au dos
du manuel.

Cette garantie s'applique uniquement & I'acheteur original et ne couvre pas les réclamations résultant d'un mauvais usage, d'un manquement aux instructions
d'installation et d'utilisation, d'un manque d'entretien, de |'ufilisation d'accessoires non autorisés, de I'utilisation commerciale, de I'utilisation sous un courant
ou une tension autres que ceux désignés sur le produit ou de I'entretien non autorisé au cours de la période de garantie dans des conditions normalement
sous garantie.

LA DUREE DE TOUTE GARANTIE IMPLICITE, Y COMPRIS MAIS SANS S'Y LIMITER, TOUTE GARANTIE IMPLICITE DE QUALITE MARCHANDE OU D'ADAPTATION A DES
FINS SPECIFIQUES, EST LIMITEE EXPRESSEMENT A LA DUREE DE CETTE GARANTIE LIMITEE.

SAUF MENTION CONTRAIRE PAR LES LOIS EN VIGUEUR, L'UNIQUE RECOURS DONT DISPOSE LE CLIENT POUR TOUTE VIOLATION DE CETTE GARANTIE OU DE TOUTE
GARANTIE IMPLICITE OU DE TOUTE OBLIGATION DECOULANT DE LA LOI OU AUTRE SERA LIMITE TEL QUE PRECISE DANS LA PRESENTE A LA REPARATION, LE
REMPLACEMENT OU LE REMBOURSEMENT DU PRIX D'ACHAT, A LA DISCRETION DE LA SOCIETE.

EN AUCUN CAS, LA SOCIETE, SES FILIALES, SOCIETES AFFILIEES, ENTITES ASSOCIEES, REVENDEURS OU LEURS AGENTS, DIRECTEURS OU EMPLOYES RESPECTIFS OU
CES PERSONNES DONT ILS SONT RESPONSABLES SELON LA LOI, NE SERONT RESPONSABLES DES DOMMAGES DIRECTS OU INDIRECTS RESULTANT DE L'UTILISATION
DU PRODUIT. LA SOCIETE ET CES AUTRES PARTIES N'ASSUMENT ET N'AUTORISENT AUCUN REPRESENTANT OU AUTRE PERSONNE A ASSUMER POUR AUCUN D'ENTRE
EUX D'OBLIGATION OU DE RESPONSABILITE AUTRE QUE CELLES QUE PREVOIT LA PRESENTE.

La durée, les conditions générales et les conditions de cette garantie sont valables dans le monde entier, excepté en cas de limites, de restrictions ou de conditions
exigibles par les lois locales.



MyBinding.com &
5500 NE Moore Court ESPANOI.

Hillsboro, OR 97124 o ; ™
Toll b 8000444573 Soporte para escritorio de pie o sentado VE Lotus

Local: 503-640-5920

INSTRUCCIONES /ADVERTENCIAS DE SEGURIDAD

Asegurese de que el soporte para escritorio de pie o sentado se haya acoplado firmemente al escritorio/mesa antes de utilizarlo
para evitar cualquier lesién o dafio al producto.

e AVISO: PUNTO DE ENGANCHE. NO PONGA SUS MANOS NI OTROS OBJETOS DEBAJO DE LA PLATAFORMA
DURANTE EL FUNCIONAMIENTO. SE PUEDEN PRODUCIR LESIONES GRAVES. <90 |bs

o AVISO: NO SUPERE LA CAPACIDAD DE PESO MAXIMA INDICADA. SE PUEDEN PRODUCIR DAROS ]
MATERIALES O LESIONES GRAVES. <9,07 kg

o PRECAUCION: Riesgo de levantamiento de carga. Se necesitan dos personas para mover la estacion de
trabajo. Se pueden producir lesiones graves.

o Compruebe que la longitud del cable es suficiente y siga las instrucciones de cableado de este manual. b
El incumplimiento de estas instrucciones puede dar lugar a daios materiales o personales. <5 lbs

*  NO se apoye sobre la plataforma para teclado. <27 I(g

e Este producio incluye un sistema de asistencia de elevacién con muelle de gas y no deberia utilizarse con
un peso inferior a 5 libras (2,27kg) de peso.

o Asegirese de que lo mesa o la superficie de montaje estd nivelada y soporta el peso combinado de la
estacion de frabajo y de los accesorios.

* Retire el equipamiento y los accesorios de lu estacion de frabajo antes de moverla.
o fabricante certifica que el producio cumple o supera los normativas ANSI/BIFMA aplicables.

PIEZAS NECESARIAS

Un unico monitor

A Poste de la torre x1
B Placa base x1 A
(  Plataforma x1

D
E

Montaje de VESA x1
Barra de fijacion x1

Piezas adicionales para
dos monitores
G Montaje dual VESA

Hardware
Pernos M6 de 12mm x8
Pernos M6 de 25mm x4
(lip para cables x3
Pernos M4 de 12 mm x8

H

|

J

K

L Llave Allen M3 de 55mm x1 H 57777
M Llave Allen M4 de 55mm x1
N

0

P

Llave Allen Mé de 95mm x] | ? ? § ?

Pernos M8 de 80mm x2 K TYITITIT

Llave hexagonal de 13mm x2



http://www.mybinding.com

ENSAMBLAJE

PASO 1

Fije el poste de la torre a la ploca bose

* Seleccione una de estas tres ubicaciones para fijar el poste de la torre a la placa
hase dependiendo de la profundidad del escritorio. En el punto més al fondo
para escritorios con profundidad de 23,6” (600mm), el mediano para 27,5"
(700mm), y punto frontal para los escritorios de 31,5” (800mm).

o Utilice cuatro pernos M6 de 25mm y la llave Allen M4 de 55mm para fijar el
poste de la torre a la placa base.

PASO 2

Preparar la abrazadera

* La abrazadera base viene ensamblada previamente para
adaptarse a escritorios de grosor estdndar (ver imagen
de lo opcion A). Si su estritorio es mds grueso, puede
quitar los dos pernos Méx12mm utilizando la llave Allen
M4x55mm y dor lo vuelta o lo abrozadera base (ver
imagen de la opcion B). Vuelva a instalar los pernos
Méx12mm utilizando la llave Allen M4x55mm.

® nserte dos pernos M8 de 80mm en la fijacion base, y de
solo unas vueltas de cada uno.

PASO 3

Fije lo base a la mesa
e Deslice la placa base en la parte trasera del escritorio.

* (ologue lo harra de fijacion en la parte superior de los
pernos de M8 de 80mm. Compruebe que los puntas de
los pernos estén alineadas con los agujeros de la barra
de fijacién.

e Apriete los pernos M8 de 80mm con lo llave Allen de
Mé de 95mm hasta que la barra de fijacion quede fijada
en el escritorio.
"



CONTINUACION DEL ENSAMBLAJE

PASO 4

Fije la plataforma
* Deslice la plotaforma hacia el poste de la forre y asegirela con cuatro pernos M6 de 12mm y con la llave Allen M4 de 55mm.

PASO 5

Asequre el ensamblaje de VESA al poste de la forre.

®  Qpcion 1: Version de un dnico monitor
Desenrosque los perillas VESA del ensamblaje de VESA. Coloque
el soporte en la parte frontal del poste de la forre y la barra de
fijacion en la parte trasera. Apriete las perillas para asegurar el
ensamblaje al poste.

*  Opcion 2: Version de monitor doble
Desenrosque las perillas VESA del ensamblaje doble de VESA.
Cologue el soporte en la parte frontal del poste de la torre y lo
barra de fijacion doble en lo parte trasera. Apriete las perillas
para asegurar el ensamblaje doble al poste.

PASO 6
Fije los monitores

® Inserte dos pernos M4 de 12mm en los dos agujeros en lu parte
superior del monitor o monitores. No apriete hasta el fondo.

e Enganche el monitor en el ensamblaje de VESA y afiada dos
pernos adicionales M4 de 12mm en los dos agujeros de la parte
inferior. Apriete los cuatro fornillos.

* Para ajustar la tension del ensamblaje de VESA quite la tapa de
pldstico y ufilice los llaves hexagonales de 13mm proporcionadas.

PASO 7

Fije la palanca a lo plataforma

o Fije el asa al lateral derecho o izquierdo mediante dos pernos M6
de 12mm y la llave Allen M4 de 55mm.

o Quite el sujefacables del asa. )\



PASO 8 L

Administracion de cables
* Fije lo palonca para elevar la plataforma a la posicién mds alta.

o Adhiera dos clips para cables debajo de la plataforma (consulte la
imagen para ver los puntos de ubicacion especificos).

*  Guie los cables del teclado y del raton a través de las aperturas
de la plotaforma del teclado.

®  Guie los cables con cuidado hasta la parte trasera del producto.
Usilice el clip para cable adicional en una ubicacién que se adapte
mejor a su configuracién.

INDICACIONES DE USO

GARANTIA LIMITADA DE 2 ANOS PARA SOPORTES PARA ESCRITORIO DE PIE O SENTADO VE LOTUS™

Fellowes, Inc. (la “Empresa”) garantiza que este producto no presentard defectos de material y mano de obra durante 2 afios desde la fecha de compra original
del producto. Si dicho defecto aparece durante el periodo de garantia, la Empresa (a su exclusiva discrecion) reparard o sustituird el producto defectuoso sin cargos
por la reparacion o las piezas o reembolsard el precio de la compra, siempre que la unidad se envie a la Empresa, a cargo del cliente, a la direccion que aparece
en la parte posterior del manual.

Esta garantia solo se aplica al primer comprador al por menor y no cubre recamaciones debidas al mal uso, no seguir los instrucciones sobre instalacién o
uso, negligencia, uso de accesorios no permitidos, uso comercial, uso en un voltaje o una corriente distintos a los especificados en el producto, o reparacion no
autorizada durante el periodo de garantia en condiciones distintas a las cubiertas por la garantia.

LA DURACION DE TODA GARANTIA IMPLICITA, LO QUE INCLUYE PERO SIN LIMITACION, CUALQUIER GARANTIA IMPLICITA DE COMERCIABILIDAD O IDONEIDAD PARA
UN FIN PARTICULAR, QUEDA EXPRESAMENTE LIMITADA A LA DURACION DE ESTA GARANTIA LIMITADA.

A MENOS QUE LO EXIJA LA LEGISLACION APLICABLE, LA UNICA SOLUCION PARA EL CLIENTE POR EL INCLUPLIMIENTO DE ESTA GARANTIA, CUALQUIER GARANTIA
IMPLICITA O CUALQUIER OTRA OBLIGACION QUE SURJA POR MINISTERIO DE LA LEY SE LIMITARA A LO ESPECIFICADO EN EL PRESENTE DOCUMENTO A REPARAR,
SUSTITUIR O REEMBOLSAR EL PRECIO DE LA COMPRA, SEGUN UNICAMENTE EL CRITERIO DE LA EMPRESA.

EN NINGUNA CIRCUNSTANCIA LA EMPRESA, SUS FILIALES, SUBSIDIARIAS, ENTIDADES RELACIONADAS, DISTRIBUIDORES 0 SUS CORRESPONDIENTES DIRECTIVOS,
ADMINISTRADORES, EMPLEADOS O AQUELLAS PERSONAS DE LOS QUE SEAN RESPONSABLES POR LEY, SERAN RESPONSABLES DE LOS DANOS CONSECUENCIALES 0
INCIDENTALES RELACIONADOS CON EL PRODUCTO LA EMPRESA Y ESTAS OTRAS PARTES NO ASUMEN NI AUTORIZAN A NINGUN REPRESENTANTE U OTRA PERSONA
QUE LO ASUMA POR ELLOS NINGUNA OBLIGACION NI RESPONSABLIDAD DISTINTAS A LAS EXPRESAMENTE INDICADAS EN EL PRESENTE DOCUMENTO.

La duracién, los términos y las condiciones de esta garantia son vdlidos en todo el mundo, excepto en los lugares donde la legislacion local exija limitaciones,
restricciones o condiciones diferentes.

13



MyBinding.com

5500 NE Moore Court
Hillsboro, OR 97124

Toll Free: 1-800-944-4573
Local: 503-640-5920

DEUTSCH

Lotus™ Hocheffiziente Sitz-Steh-Losung

SICHERHEITSHINWEISE/ WARNHINWEIS

Stellen Sie vor der Verwendung der Sitz-/Stehkonsole sicher, dass diese fest auf der Tischplatte verankert ist, um Verletzungen oder

Sachschiden zu vermeiden!

®  WARNUNG: QUETSCHPUNKT! STELLEN SIE SICHER; DASS SICH WAHREND DES BETRIEBS WEDER
[HRE HANDE NOCH ANDERE KORPERTEILE ODER GEGENSTANDE UNTER DER ABLAGE BEFINDEN.
ANDERENFALLS KANN ES ZU SCHWEREN VERLETZUNGEN KOMMEN.

o WARNUNG: UBERSCHREITEN SIE DAS AUFGEFUHRTE MAXIMALGEWICHT NICHT. ANDERENFALLS KANN
ES ZU SCHWEREN VERLETZUNGEN ODER SACHSCHADEN KOMMEN.

o VORSICHT: Schwerlast! Es sind zwei Personen erforderlich, um die Workstation zu verschieben.
Anderenfalls kann es zu schweren Verletzungen kommen.

®  Stellen Sie sicher, dass die Kabel lang genug sind und hefolgen Sie die in diesem Handbuch
beschriebenen Kabelfshrungsanweisungen.
Das Nichtbefolgen dieser Anweisungen kann zu Sachschéiden oder Verletzungen fihren.

*  Lehnen Sie sich NICHT auf die Tastaturablage.

*  Dieses Produkt verfiigt iber eine Gasfederunterstiitzung und sollte niemals mit einem Gewicht von
weniger als 5 Pfund (2,2 kg) verwendet werden.

o Stellen Sie sicher, dass der Tisch oder die Befestigungsfliche horizontal ist und das Gesamigewicht
der Workstation und des Zubehdrs tragen kann.

* Enifernen Sie Geriite und Zubehtr vollsidndig von der Workstation, bevor Sie sie verschieben.

o Der Hersteller bestitigt, dass das Produkt die zutreffenden ANSI/BIFMA-Standards ausreichend oder
mehr als ausreichend erfiill.

< 20 Pfund
< 9,07 kg

< 5 Pfund
<297 kg

14

ERFORDERLICHE TEILE

Einzelner Monitor

A Stangenelement (1x)

B Grundplatte (1x) A
(  Abloge (1x)

D VESA-Halterung (1x)

E  Spannschiene (1x)

Lusiitzliche Teile fir die

Variante mit zwei Monitoren
G Duale VESA-Halterung

Schrauben

Schraube, M6 x 12 mm (6x)
Schraube, M6 x 25 mm (4x)
Kabelschelle (3x)

Schraube, M4 x 12 mm (8x)
Innensechskantschlissel, M3 x 55 mm (1x) H ¥9F7%7
Innensechskantschlissel, M4 x 55 mm (1x)

Innensechskantschlissel, M6 x 95 mm (1x) | ? ? ? §
Schraube, M8 x 80 mm (2x)

Sechskantschlissel, 13 mm (2x) K TTTveveT

TTo==r<4-""—==



http://www.mybinding.com

SCHRITT 1

Stangenelement an der Grundplatte hefestigen

Je nach Tiefe Thres Tisches stehen Ihnen auf der Grundplatte drei mdgliche
Positionen zur Verfiigung, an denen Sie das Stangenelement anbringen
kénnen. Die Position ganz hinten ist fiir eine Tischtiefe von 23,6 Zoll (600 mm),
die mittlere Position fir eine Tischtiefe von 27,5 Zoll (700 mm) und die Posifion
ganz vorne fir eine Tischtiefe von 31,5 Zoll (800 mm) vorgesehen.

Verwenden Sie die M6 x 25 mm-Schrauben und den
M4 x 55 mm-Innensechskantschlijssel, um dos Stangenelement an der
Grundplatte zu befestigen.

SCHRITT 2

Klemme vorbereiten

Die Basisteilklemme ist bereits passend fir Tische in
Standarddickevormontiert (siehe Bild OptionA). Sollte hrTisch
dicker sein, konnen Sie die beiden M6 x 12 mm-Schrauben
mit dem M4 x 55 mm-Innensechskantschliissel abschrauben
und die Bosisteilklemme herumdrehen (siehe Bild Option B).

Montieren Sie anschlieBend die M6 x 12 mm-Schrauben
wieder mit dem M4 x 55 mm-Innensechskantschlssel.

Setzen Sie zwei M8 x 80 mm-Schrauben in die
Grundklemme ein. Drehen Sie die Schrauben noch nicht
vollstiindig ein.

SCHRITT 3

Basisteil am Tisch befestigen

Schieben Sie die Grundplatte auf die Riickseite des Tisches.

Positionieren Sie die Spannschiene dber den
M8 x 80 mm-Schrauben. Stellen Sie sicher, dass sich die
Spitzen der Schrauben genau unter den Lochern in der
Spannschiene befinden.

Zichen Sie die M8 x 80 mm-Schrauben mit dem
M6 x 95 mm-Innensechskantschlissel fest, bis die
Spannschiene am Tisch fixiert ist.

15



FORTSETZUNG MONTAGE

SCHRITT 4
Ablage befestigen

e Schiehen Sie die Ablage auf das Stangenelement und fixieren Sie sie mit vier M6 x 12 mm-Schrauben und dem M4 x 55 mm-Innensechskantschliissel.
|

SCHRITT 5

VESA-Halterung am Stangenelement befestigen

e (ption 1: Variante mit einem Monitor
Schravben Sie die  VESA-Kndpfe von der VESA-Halterung
ab. Positionieren Sie den Haltebiigel an der Vorderseite des
Stangenelements und die Stiitzleiste an der Riickseite. Zighen Sie die
Kndpfe fest, um die Halterung am Stangenelement zu befestigen.

e Option 2: Variante mit zwei Monitoren 6 . GJ
Schrauben Sie die VESA-Kndpfe von der dualen VESA-Halierung ab. e ﬁ } S L =
u@v\
Positionieren Sie den Haltehiigel an der Vorderseite des Stangenelements A , — %
und die duale Querstange an der Rijckseite. Ziehen Sie die Kndpfe fest, T~

um die duale Halterung am Stangenelement zu befestigen.

SCHRITT 6

Monitore anbringen

o Seizen Sie zwei M4 x 12 mm-Schrauben in die oberen beiden
Locher des Monitors/der Monitore ein. Ziehen Sie die Schrauben
noch nicht vollstdndig fest.

o Haken Sie den Monitor in der VESA-Halterung ein und setzen Sie
wusitzlich zwei M4 x 12 mm-Schrauben in die unteren beiden
Locher ein. Ziehen Sie alle vier Schrauben fest.

o  Zum Einstellen der Spannung der VESA-Halterung, entfernen Sie
die Kunststoffkappe und verwenden Sie die mitgelieferten 13 mm
Sechskantschlissel

SCHRITT 7
Hebel an der Ablage befestigen

* Verwenden Sie zwei M6 x 12 mm-Schrauben und den M4 x 55 mm-Innensechskantschlissel,
um den Griff an der linken oder rechten Seite zu befestigen.

e Entfernen Sie den Kabelbinder vom Griff. A




SCHRITT 8 L

Kabel verlegen

o Betiitigen Sie den Hebel, um die Ablage in die hdchste Position zu
bringen.

e Bringen Sie zwei Kabelschellen unter der Ablage an (die
spezifischen Positionen sehen Sie in der Abbildung).

o Fihren Sie die Kabel der Tostatur und der Maus durch die
Offnungen in der Tastaturablage.

o Fithren Sie die Kabel sauber bis an die Riickseite des Produkis.
Verwenden Sie je nach den spezifischen Bedirfnissen Ihrer
Produkteinrichtung eine zusitzliche Kabelschelle.

RICHTLINIEN ZUR NUTZUNG

LOTUS™ HOCHEFFIZIENTE SITZ-STEH-LOSUNG - BESCHRANKTE GARANTIE FUR DIE DAUER VON 2 JAHREN

Fellowes, Inc. (das ,Unternehmen”) garantiert fiir die Daver von 2 Jahren ab dem urspriinglichen Kaufdatum des Produkts, dass dieses frei von Material- und
Herstellungsfehlern ist. Sollte ein solcher Fehler wiihrend des Garantiezeitraums aufireten, sorgt das Unternehmen (in seinem alleinigen Ermessen) entweder fir
die Reparatur oder den Ersatz des fehlerhaften Produkts ohne Berechnung von Arbeits- oder Materialkosten, oder es erstattet den Kaufpreis zuriick. Voraussetzung
hierfir ist, dass der Kunde die Einheit auf seine Kosten an die auf der Riickseite dieses Handbuchs angegebene Adresse sendet.

Diese Garantie gilt nur fiir den ersten Kéufer, der das Produkt im Einzelhandel erwirbt. Ausgeschlossen von der Garantie sind Forderungen, die auf unsachgemiifien
Gebrauch, die Missachtung von Installations- und Gebrauchsanweisungen, Nachldssigkeit, die Verwendung nicht zugelassener Zusatzgerite, kommerzielle
Nutzung, den Beirieb bei Strom- oder Spannungsbedingungen auBerhalb der Spezifikation oder unerlaubte Wartung wéhrend des Garantiezeitraums, auBerhalb
der vorliegenden Garantiebedingungen, zuriickzufihren sind.

DIE DAUER ETWAIGER STILLSCHWEIGENDER GARANTIEN, UNTER ANDEREM DIE DER MARKTTAUGLICHKEIT ODER EIGNUNG FUR EINEN BESTIMMTEN ZWECK, IST
AUSDRUCKLICH AUF DIE DAUER DER BEGRENZTEN GARANTIE BESCHRANKT.

SOWEIT GESETZLICH NICHT ANDERS VORGESCHRIEBEN, BESTEHT DIE EINZIGE ABHILFEMASSNAHME DES KUNDEN BEI EINTRETEN DES GARANTIEFALLS ODER
BERUCKSICHTIGUNG ANDERER STILLSCHWEIGENDER GARANTIEN ODER VERPFLICHTUNGEN, DIE SICH GESETZLICH ODER ANDERWEITIG ERGEBEN, WIE IN DIESER
GARANTIEERKLARUNG BESCHRIEBEN, MAXIMAL IN DER REPARATUR, IM ERSATZ ODER IN DER KAUFPREISERSTATTUNG, WOBEI DIE WAHL DER ABHILFE IM
ALLEINGEN ERMESSEN DES UNTERNEHMENS LIEGT.

DAS UNTERNEHMEN, SEINE TOCHTERGESELLSCHAFTEN, NIEDERLASSUNGEN, ZUGEHORIGEN ENTITATEN, HANDLER ODER DEREN JEWEILIGE BEAUFTRAGTE,
DIREKTOREN, MITARBEITER ODER DIE PERSONEN, FUR DIE SIE GESETZLICH VERANTWORTLICH SIND, HAFTEN IN KEINEM FALL FUR FOLGESCHADEN ODER BEILAUFIGE
SCHADEN, DIE SICH IM ZUSAMMENHANG MIT DEM PRODUKT ERGEBEN KONNTEN. DAS UNTERNEHMEN UND DIE GENANNTEN ANDEREN PARTEIEN UBERNEHMEN
KEINE VERPFLICHTUNG ODER HAFTUNG AUSSERHALB DER HIERIN GEREGELTEN BESTIMMUNGEN, UND BERECHTIGEN AUCH KEINEN VERTRETER ODER SONSTIGE
PERSONEN ZUR UBERNAHME EINER SOLCHEN VERPFLICHTUNG ODER HAFTUNG.

Daver, Bedingungen und Konditionen dieser Garantie gelten weltweit, auBier lokale Gesetze schreiben andere Begrenzungen, Einschriinkungen oder Konditionen vor.

17



MyBinding.com

5500 NE Moore Court
Hillsboro, OR 97124 . ITAI'IANO
Toll Free: 1-800-944-4573 Sit-Stand Lotus™ VE

Local: 503-640-5920

ISTRUZIONI DI SICUREZZA/AVVERTENZE

Per evitare lesioni personali o danni al prodotto, accertarsi che la postazione sia fissata saldomente alla scrivania/al tavolo prima
di utilizzarla.

o AVVERTENZA: PUNTO A RISCHIO! NON POSIZIONARE LE MANI O ALTRI OGGETTI SOTTO LA < 20 libbre
PIATTAFORMA DURANTE L'UTILIZZO, IN QUANTO SI POTREBBERO CAUSARE LESIONI GRAVI. 9.07 k
o AVVERTENZA: NON SUPERARE LA CAPACITA DI PESO MASSIMA INDICATA, IN QUANTO SI POTREBBERO <7,01'kg

CAUSARE LESIONI GRAVI O IL DANNEGGIAMENTO DEI PRODOTTI.

o ATTENZIONE: rischio di sollevamento! Sono necessarie due persone per spostare la stazione di lavoro.
Si potrebbero causare lesioni gravi.

o Accertarsi che la lunghezza dei cavi sia sufficiente e seguire le relative istruzioni di instradomento < 5 libbre
presenti nel manuale. <271 kg
Lo mancata osservanza delle istruzioni pud causare danni all'attrezzatura o lesioni personali.

*  NON poggiarsi sulla piattaforma per tasfiera.

®  Questo prodotto & dotato di sollevamento assistito mediante ammortizzatori a gos e non deve mai
essere usato con un peso inferiore a 5 libbre (2,2 kg).

o Verificare che la scrivania o la superficie di montaggio sia in piano e possa sostenere il peso
combinato della stazione di lavoro e degli accessori.

* Rimuovere futta |'attrezzatura e gli accessori dalla stazione di lavoro prima di spostarla.
o |l produttore cerifica che il prodotto rispetta o supera gli standard ANSI/BIFMA applicabili.

PARTI NECESSARIE

Monitor singolo

A Colonna 1

Piastra hase x1 A
Piattaforma x1

Gruppo VESA x1

Traversa di bloccaggio x1

m o oo

Parti aggiuntive per dve
monitor
G Gruppo VESA doppio

Minuteria

Vite Mox12 mm x6
Vite Mox25 mm x4
Fermacavi x3

Vite M4x12 mm x8

Chiave Allen M3x55 mm x1 H $957%%%
Chiave Allen M4x55 mm x1

Chiave Allen M6x95 mm x1 | ? ? ? ?

Vite M8x80 mm x2
Chiave esagonale 13 mm x2 K TTTTTTiT

T o ===



http://www.mybinding.com

ASSEMBLAGGIO

FASE 1

Fissare la colonna alla piostra base

* Scegliere una delle fre posizioni in cui fissare la colonna alla piastra base a
seconda della profondit della scrivania in uso. Posizione piv distante sulla
parte posteriore per scrivanie con a 23,6” (600 mm) di profondita, posizione
media per 27,5" (700 mm) e posizione anteriore per 31,5" (800 mm).

o Usare quatiro viti M6x25 mm e la chiave Allen M4x55 mm per fissare la
colonna alla piastra base.

FASE 2 Opzione A

Preparare la placca

* Lo placca base viene fornita gid montata per adattarsi
allo spessore delle scrivanie standard (vedere I'immagine
dell'opzione A). Se la serivania & pib spessa & possibile
rimuovere le due viti M6x12 mm usando la chiave Allen
M4x55 mm e ribaltare la placca base (vedere I'immagine
dell'opzione B). Reinstallare le viti M6x12 mm usando la
chiave Allen M4x55 mm.

® Inserire due viti M8x80 mm nella placca base e avvitarle
di poco.

FASE 3
Fissare la base al tavolo

® Far scorrere la piastra base sulla parte posteriore della
scrivania.

e Posizionare la traversa di bloccaggio sulle viti M8x80 mm.
Accertarsi che la punta delle viti sia allineata ai fori sulla
fraversa di bloccaggio.

e Serrare le viti M8x80 mm con la chiave Allen M6x95 mm
fino ad assicurare la traversa di bloccaggio alla scrivania.

19



ASSEMBLAGGIO (seque)

FASE 4

Fissare la piatiaforma
* Far scorrere la piattaforma sulla colonna ed assicurarla con quattro viti M6x12 mm e la chiave Allen M4x55 mm.

7~ //H

FASE 5

Fissare il gruppo VESA alla colonna

e Opzione 1: versione monitor singolo
Svitare le manopole VESA dal gruppo VESA. Posizionare la staffa
sul lato anteriore della colonna e lo barra di supporto sulla
parte posteriore. Serrare le manopole per assicurare il gruppo
alla colonna.

e (Opzione 2: versione monitor doppio
Svitare le manopole VESA dal gruppo VESA doppio. Posizionare
lo staffa sul lato anteriore della colonna e la doppia barra
trasversale sulla parte posteriore. Serrare le manopole per
assicurare il gruppo doppio alla colonna.

FASE 6

Fissare i monitor

® Inserire due viti M4x12 mm nei due fori superiori del o dei
monitor. Non serrare completamente le viti.

e Agganciare il monitor sul gruppo VESA e aggiungere alire due viti
M4x12 mm ai due fori inferiori. Serrare le quattro viti.

® Per regolare la tensione del gruppo VESA rimuovere il tappo in
plostica e usare le chiavi esagonali 13 mm in dotazione.

FASE 7

Fissare la leva alla piattaforma

o Fissare I'impugnatura sul lato sinistro o destro, usando due viti
M6x12 mm e la chiave Allen M4x55 mm.

e Rimuovere la foscetta per cavi dall impugnatura. A
2



FASE 8 L

Regolare la posizione dei cavi

o Azionare la leva per alzare la piattaforma alla posizione piu alta.

o Far aderire due fermacavi sotto la piattaforma (fare riferimento
alla figura per le posizioni specifiche).

* Instradare i cavi della tastiera e del mouse attraverso le aperture
nella piattaforma della tastiera.

* Indirizzare in maniera ordinata i cavi verso la parte posteriore del
prodotto. Usare il fermacavi aggiuntivo in una posizione che sia
adatta alla configurazione desiderata.

LINEE GUIDA DI UTILIZZO

GARANZIA LIMITATA DI 2 ANNI DEL SIT-STAND LOTUS™ VE

Fellowes, Inc. (I"’Azienda”) garantisce che il prodotto & esente da difetti materiali e di manodopera per un periodo di 2 anni dalla data di acquisto originale del
prodotto. Nel caso in cui dovessero presentarsi difetti durante il periodo di garanzia, | Azienda (a propria discrezione) provvedera a riparare o sostituire il prodotto
difettoso senza spese di manutenzione o di parti di ricambio, oppure rimborserd il prezzo di acquisto, a condizione che I'unitd venga inviata all'Azienda, a spese
del cliente, all'indirizzo sul retro del manuale.

La presente garanzia si applica esclusivamente all'acquirente originario e non copre le richieste per danni causati da un uso non corretto, inosservanza delle
istruzioni di installazione e ufilizzo, trascuratezza, utilizzo di accessori non autorizzati, uso commerciale, utilizzo con tensione o corrente diversa da quella
specificata sul prodotto o manutenzione non autorizzata durante il periodo di garanzia, in condizioni altrimenti coperte dalla garanzia.

LA DURATA DELLE GARANZIE IMPLICITE, INCLUSE MA NON LIMITATE A GARANZIE IMPLICITE DI COMMERCIABILITA O IDONEITA PER UNO SCOPO PARTICOLARE,
E ESPRESSAMENTE LIMITATA ALLA DURATA DELLA PRESENTE GARANZIA LIMITATA.

SALVO DISPOSIZIONI DELLA LEGGE IN VIGORE, L'UNICO RIMEDIO PER IL CLIENTE, IN CASO DI VIOLAZIONE DI QUESTA GARANZIA O DI ALTRE GARANZIE IMPLICITE
O DI ALTRI OBBLIGHI DERIVANTI A NORMA DI LEGGE O IN ALTRO MODO, SARA LIMITATO COME QUI SPECIFICATO ALLA RIPARAZIONE, SOSTITUZIONE O RIMBORSO
DEL PREZZO DI ACQUISTO, AD ESCLUSIVA DISCREZIONE DELLA SOCIETA.

IN NESSUN CASO L'AZIENDA, LE SUE AZIENDE AFFILIATE, FILIALI, ENTITA CORRELATE, RIVENDITORI O | RISPETTIVI COLLABORATORI, DIRETTORI O DIPENDENTI O
LE PERSONE PER LE QUALI SONO RESPONSABILI PER LEGGE, POTRANNO ESSERE RITENUTI RESPONSABILI DI QUALSIASI DANNO CONSEQUENZIALE O ACCIDENTALE
SUBITO IN RELAZIONE AL PRODOTTO. L'AZIENDA E LE ALTRE PARTI NON SI ASSUMONO O AUTORIZZANO RAPPRESENTANTI O ALTRE PERSONE AD ASSUMERSI PER
NESSUNO DI LORO OBBLIGHI O RESPONSABILITA DIVERSE DA QUANTO ESPRESSAMENTE INDICATO NEL PRESENTE DOCUMENTO.

La durata, i termini e le condizioni della presente garanzia sono validi a livello mondiale, ad eccezione dei luoghi in cui, in base alla legislazione vigente, siano
previste limitazioni, restrizioni o condizioni diverse.

21



MyBinding.com
5500 NE Moore Court NEDERI.AN DS

Hillsboro, OR 97124 Lotus™ VE Zit/sta-werkstation
Toll Free: 1-800-944-4573

Local: 503-640-5920

VEILIGHEIDSINSTRUCTIES /WAARSCHUWING

Controleer of de zit/sta-arm stevig aan het bureaubld of de tafel is hevestigd voordat u deze in gebruik neemt, ter voorkoming
van letsel of schade aan het product!

WAARSCHUWING: AFKNELRISICO! PLAATS GEEN HANDEN OF ANDERE OBJECTEN ONDER HET
PLATFORM TIJDENS VERPLAATSING. ER KAN ERNSTIG LETSEL ONTSTAAN.

WAARSCHUWING: ZORG ERVOOR DAT HET MAXIMUMGEWICHT NIET WORDT OVERSCHREDEN.
OVERSCHRIJDING KAN ERNSTIG LETSEL OF SCHADE AAN EIGENDOMMEN TOT GEVOLG HEBBEN.
PAS OP: Risico bij tillen! Er zijn twee mensen nodig om het werkstation te verplaatsen. Er kan
ernsti letsel ontstaan.

Lorg ervoor dat de kabels lang genoeg zijn en houd v aan de kabelgeleidingsinstructies in deze

handleiding.
Het niet volgen van deze instructies kan schade aan de apparatuur of letsel tot gevolg hebben.

LEUN NIET op het toetsenbordplatform.

Het product is voorzien van een gasveer die als tilhulp dient en mag nooit worden gebruikt bij
een belosting die lager is dan 2,2 kg.

Lorg ervoor dat het bureau of het montageoppervlak waterpas is en dat het stevig genoeg is
om het gecombineerde gewicht van het werkstation en de accessoires te ondersteunen.

Verwiider alle apparatuur en accessoires van het werkstation alvorens het te verplaatsen.

De fabrikant certificeert dat het product voldoet aan de toepasselijke ANSI/BIFMA-normen of
deze zelfs overschrijdt.

22

BENODIGDE ONDERDELEN

Eén monitor

A
B
(
D
E

Extra onderdelen voor 2
monitoren

6

Hardware

To==rr<4-"——=

Staander x]

Voetplaat x1 A
Platform x]

VESA-montagestuk x1

Klemstrook x1

VESA-montagestuk voor
2 monitoren

Méx12mm-hout x6
Méx25mm-hout x4
Kabelklem x3
M4x12mm-bout x8
M3x55mm-inbussleutel x1 H Y9777V
M4x55mm-inbussleutel x1

M6x95mm-inbussleutel x1 | § § § §
M8x80mm-hout x2

13 mm-inbussleutel x2 K ¥TiveoeT



http://www.mybinding.com

ASSEMBLAGE

STAP 1

Bevestig de staander aan de voetploat

® Kies één van drie locaties om de staander aan de voetplaat te hevestigen,
afhankelijk van de diepte van uw bureau. Achterste set voor bureaus die
600mm diep zijn, middelste set voor 700mm en voorste set voor 800mm.

o Gebruik vier Mox25mm-bouten en de M4x55mm-inbussleutel om de staander
aan de voetplaat fe bevestigen.

STAP 2

Klem voorbereiden

e De voetplaatklem wordt in gemonteerde vorm
meegeleverd en past op bureaus met een standoarddikie
(zie afbeelding optie A). Als uw bureau dikker is, kunt u
de twee Mox12mm-bouten verwijderen met de Mdx55-
inbussleutel, waarna u de voetplaatklem kunt omdraaien
(zie afbeelding optie B). Breng de M6x12mm-bouten
opnieuw aan met de M4x55mm-inbussleutel.

4\
*  Ploats twee M8x80mm-bouten in de voetplaatklem, geef
deze een paar draaien.

STAP 3

Voet aan tafel bevestigen
e Schuif de voetplaat op de achterkant van het bureau.

® Ploats de klemstrook op de M8x80mm-bouten. Zorg
ervoor dat de bovenkant van de bouten in één lijn ligt
met de gaten in de klemstrook.

 Draoi de M8x80mm-bouten aan met de M6x95mm-
inbussleutel tot de klemstrook op het bureau vastzit.

23



ASSEMBLAGE (VERVOLG)

STAP 4
Bevestig het platform

o Schuif het platform op de staander en bevestig het met vier M6x12mm-bouten en de M4x55mm inbussleutel.

STAP 5

Bevestig het VESA-montagestuk aan te staander

e (ptie 1: Versie met één monitor
Schroef de VESA-knoppen los van het VESA-montagestuk. Plaats
de beugel aon de voorziide van de staander en plaats de
ondersteuningsbalk aan de achterkant. Draai de knoppen aan
om het montagestuk aan de balk vast te zetten.

e (ptie 2: Versie met twee monitoren
Schroef de VESA-knoppen los van het dubbele VESA-montagestuk.
Ploats de beugel aan de voorzijde van de staander en ploats de
dubbele dwarshalk aan de achterkant. Draai de knoppen aan om
het dubbele montagestuk aan de balk vast te zetten.

STAP 6
Monitoren hevestigen

o Steek twee M4x12mm-bouten in de bovenste twee gaten van de
monitor(en). Draai de schroeven niet helemaal vast.

* Haak de monitor aan het VESA-montagestuk en voeq twee exira
Mdx12mm-bouten toe aan de onderste twee gaten. Draai alle
vier de bouten aan.

e U kunt de spanning op de VESA-assemblage aanpassen door de
plostic kap te verwijderen en de meegeleverde 1 3mm-inbussleutel
fe gebruiken.

STAP 7

Bevestig de hendel aan het platform

* Bevestig de hendel aan de linker- of rechterzijde. Gebruik hiervoor
twee Méx12mm-bouten en een Mdx55mm inbussleutel.

o Verwijder de kabelbinder van de handgreep. A

24



STAP 8 L

Kabels wegwerken

 Druk de hendel in om het platform naar de hoogste stand
fe hrengen.

o Bevestig twee kabelklemmen onder het platform (zie afheelding
voor specifieke locaties).

o Leid de kabels voor muis en toetsenbord door de openingen in het
toetsenbordplatform.

® Leid uw kabels zorgvuldig naar de achterkant van het product.
Gebruik de extra kabelklem op een plaats die het beste bij uw
setup past.

GEBRUIKSRICHTLIJNEN

2 JAAR BEPERKTE GARANTIE LOTUS™ VE ZIT/STA-WERKSTATION

Fellowes, Inc (het "Bedrijf") garandeert dat dit product gedurende 2 jaar na de oorspronkelijke aankoopdatum van het product vrij blijft van materiaal- en
productiefouten. Als zich een dergelik defect voordoet tijdens de garantieperiode, zal het Bedrif (volledig naar eigen inzicht) het defecte product repareren of
vervangen, zonder enige kosten voor onderhoud of onderdelen, of zal het Bedrijf het aankoopbedrag terugbetalen, vooropgesteld dat het apparaat voor eigen
rekening van de klant naar het Bedrijf wordt verzonden, via het adres op de achterkant van de handleiding.

Deze garantie is alleen van toepassing op de consument die het product oorspronkelijk koopt en biedt geen dekking voor daims die voortkomen it verkeerd
gebruik, het niet volgen van instructies over installatie en gebruik, verwaarlozing, gebruik van niet-geautoriseerde accessoires, commercieel gebruik, gebruik bij
een stroomsterkte of voltage anders dan vermeld op het product, of ongeautoriseerd onderhoud gedurende de garantieperiode voor problemen die anders onder
de garantie vallen.

DE DUUR VAN ALLE IMPLICIETE GARANTIES, INCLUSIEF MAAR NIET BEPERKT TOT ENIGE IMPLICIETE GARANTIES VAN VERKOOPBAARHEID OF GESCHIKTHEID VOOR
EEN BEPAALD DOEL, BLIJFT EXPLICIET BEPERKT TOT DE DUUR VAN DEZE BEPERKTE GARANTIE.

TENZIJ ANDERSZINS VEREIST ONDER HET TOEPASSELLJKE RECHT, IS HET EXCLUSIEVE VERHAAL VAN DE KLANT VOOR INBREUK OP DEZE GARANTIE OF ENIGE
IMPLICIETE GARANTIE OF VOOR ENIGE ANDERE VERPLICHTING DIE VOORTKOMT UIT DE WERKING VAN HET RECHT OF ANDERSZINS, BEPERKT ZOALS HIER
UITEENGEZET TOT REPARATIE, VERVANGING OF RESTITUTIE VAN DE AANKOOPPRIJS, DIT NAAR EIGEN INZICHT VAN HET BEDRIJF.

HET BEDRIJF, AAN HET BEDRIJF GELIEERDE BEDRIJVEN, DOCHTERONDERNEMINGEN, GERELATEERDE ENTITEITEN, WEDERVERKOPERS OF HUN RESPECTIEVE
LEIDINGGEVENDEN, DIRECTEUREN OF WERKNEMERS OF DIE PERSONEN WAARVOOR Z1J WETTELIJK VERANTWOORDELLJK ZLIN, ZIJN IN GEEN GEVAL AANSPRAKELLIK
VOOR GEVOLGSCHADE OF INCIDENTELE SCHADE DIE IS GELEDEN IN VERBAND MET HET PRODUCT. HET BEDRIJF EN DEZE ANDERE PARTIJEN AANVAARDEN GEEN
VERPLICHTING OF AANSPRAKELIJKHEID ANDERS DAN EXPLICIET HIERIN UITEENGEZET, NOCH AUTORISEREN Z1J EEN VERTEGENWOORDIGER OF ANDERE PERSOON
ERTOE DIT VOOR HEN TE AANVAARDEN.

De duur en voorwaarden van deze garantie zijn wereldwijd van kracht, behalve daar waar de plaatselijke wetgeving andere beperkingen of voorwaarden vereist.

25



MyBinding.com
5500 NE Moore Court SVENSKA
Hillsboro, OR 97124 Lotus™ VE Sit-Stand

Toll Free: 1-800-944-4573
Local: 503-640-5920

SAKERHETSINSTRUKTIONER /VARNING

Se fill aft sitt/std-arbetsstationen r fast forankrad vid skrivhordet/bordet innan du anviinder det, for att forhindra att personer
eller produkten skadas!

VARNING: KLAMPUNKT! PLACERA EJ HANDER ELLER ANDRA FOREMAL UNDER PLATTFORMEN VID DRIFT.
ALLVARLIG SKADA KAN INTRAFFA.

VARNING: OVERSKRID EJ HOGSTA ANGIVNA VIKTKAPACITET. ALLVARLIG SKADA ELLER MATERIALSKADOR
KAN INTRAFFA.

FORSIKTIGHET: Lyftrisk! Det kriivs tva personer for att flytta arbetsstationen. Allvarlig skada kan intriiffa.

Se till att kablarna dr tillriickligt langa och fol; instruktionerna for hur man leder kablarna i denna
manual. Underlatenhet att folja dessa instruktioner kan leda fill skada pé utrustning eller personskada.

LUTA DIG INTE mot tangentbordsplattformen.

Denna product har gasstodhissassistans (gas strut lift assistance) och bér aldrig anviindas med mindre din
2,2 kg vikt.

Se fill att skrivhordet eller ytan dar du installerar arbetsstationen dr jiimn, och kan stdja
arbetsstationens och fillbehtrens sommanlagda vikt.

Avldigsna all utrustning och alla tillbehdr fran arbetsstationen innan du flyttar den.

Tillverkaren garanterar att produkten uppfyller eller dverskrider tillimpliga ANSI/BIFMA-standarder.

26

DELAR SOM KRAVS

En enda bildskérm

A
B
(
D
E

Ytterligare delar for dubbla
bildskdrmar

6

Hardvara

H
I

J

K
L
M
N
0
P

Tornstolpe x1

Basplatta x1 A
Plattform x1

VESA-aggregat x1

Kldmstang x1

Dubbelt VESA-aggregat

Méx12mm-bult x6

Méx25mm-bult x4

Kabelklgmma x3

M4x12mm-bult x8

M3x55mm-insexnyckel x1 H 997777

M4x55mm-insexnyckel x1
Méx95mm-insexnyckel x1 | ? § ? ?
M8x80mm-bult x2 K TTITVTTT

13 mm hexnyckel x2



http://www.mybinding.com

STEG 1

Fist tornstolpen till basplattan.

* Vili en av tre platser aft fista tornstolpen fill basplattan beroende pé ditt
skrivhordsdjup. Bakre positionen niira baksidan fér 600 mm, mellanpositionen
for 700 mm och frimre positionen for 800 mm i skrivhordsdjup.

o Anviind fyra Méx25mm-bultor och M4x55mm-insexnyckeln for att fasto
tornstolpen till basplattan.

STEG 2 Alternativ A

Forbered kldmman

e Basklgmman levereras formonterad for aft passa
skrivhord med stondardmdssig tjocklek (se bilden
alternativ A). Om ditt skrivbord @r fjockare kan du
avligsna de tvd Mox12mm-bultarna med hjdlp av
insexnyckel M4x55mm och vinda pd basklgmman
(se bilden alternativ B). Ominstallera M6X12mm-bultarna
med hidilp av insexnyckel M4x55mm.

o St in tvd M8x80mm-bultar i basklimman, med endast
ndgra varv vardera.

STEG 3
Fast stodet vid bordet

o Skjut basplattan dver skrivbordets baksida.

®  Placera klgmstangen ovanpd M8x80mm-buliarna. Se till
att toppen pd bultarna dir i linje med klgmstangens hal.

e Dra a M8x80mm-bultarna med M6x95mm-
insexnyckeln fills klimsténgen dr ordentligt fastsatt pd
skrivbordet.

27



MONTERING FORTS
STEG 4

Fiist plattformen
e Skijut in plattformen i ornstolpen och siitt fast den ordentligt med fyra M6x12mm-bultar och M4x55mm-insexnyckeln.

STEG 5
Fiist VESA-aggregatet vid tornstolpen

o Alternativ 1: Version for en enda bildskarm
Skruva loss VESA-knopparna frdn VESA-aggregatet. Placera
konsolen pd tornstolpens framsida och stdstangen pa baksidan.
Dra dt knopparna for att fiista aggregatet vid stolpen ordentligt.

o Alternativ 2: Version for dubbla bildskdrmar
Skruva loss VESA-knopparna frdn det dubbla VESA-aggregatet.
Plocera konsolen pd tornstolpens framsida och den dubbla
korsstangen pa hoksidan. Dra &t knopparna for aft fasta
dubbelaggregatet vid stolpen ordentligt.

STEG 6

Montera skdrmar

o Sitt in tva M4x12mm-bultar i bildskdrmens/bildskarmarnas
dvre tv hdl. Dra infe dt helt.

o Anslut bildskdrmen till VESA-aggregatet och sitt in ytterligare tvé
Mdx12mm-bultar i de nedre tvé hélen. Dra dt alla fyra bultar.

e For att justera spanningen hos VESA-aggregatet, avligsna
plostlocket och anviind de medfdljande 13mm hexnycklarna.

STEG 7

Fist spaken vid plattformen.

o Fiist spaken vid vénster eller hoger sida, med hjdlp av tvd
Moéx12mm-bultar och M4x55mm-insexnyckeln.

o  Avldgsna buntbandet fran handtaget. A



STEG 8 L

Stall In kabelhanteringen
* Anviind spaken for att hoja plattformen il hégsta position.

o Fiist tvd kabelklgmmor under plattformen (se bilden for specifika
platser).

o led tangentbords- och muskablarna genom Gppningarna i
tangenthordsplattformen.

* Led dina kablor ner till produktens baksida, pd ett véilordnat stt.
Anviind den extra kabelklmman pé en plats som biist passar din
konfiguration.

ANVANDNINGSRIKTLINJER

LOTUS™ VE SITT/STA-ARBETSSTATION 2 ARS BEGRANSAD GARANTI

Fellowes, Inc. ("Bolaget") garanterar att denna produk ir fri fran fel i material och tillverkning som framstér inom 2 ér frén produkiens ursprungliga ink6psdatum.

Om ett sadant fel upptrider under garantiperioden kommer foretaget (efter eget omddme) att antingen reparera eller ersiitta den bristfilliga produkten utan
att ta betalt for service eller delar, eller dterbetala inkdpspriset, forutsatt att enheten skickas till foretaget pd kundens bekostnad fill adressen pé baksidan av
bruksanvisningen.

Garantin giller endast den ursprungliga inkdparen och tiicker ej ansprdak som uppstar fill féljd av missbruk, underldtenhet att fdlja instruktionerna vid installation
och anviindning, forsummelse, anvéindning av ej godkiinda tillbehdr, kommersiell anvéndning, anvindning vid en stramstyrka eller spinning som ej motsvarar
den som specificeras pd produkten, eller obehdrig service under garantiperioden pd villkor som i dvrigt téicks av garantin.

LANGDEN PA EVENTUELLA UNDERFORSTADDA GARANTIER, DARIBLAND EVENTUELLA GARANTIER AVSEENDE MARKNADSFORBARHET ELLER LAMPLIGHET FOR ETT
VISST SYFTE, BEGRANSAS UTTRYCKLIGEN TILL VARAKTIGHETEN FOR DENNA BEGRANSADE GARANTI.

SAVID ANNATEJ STIPULERAS | TILLAMPLIG LAG SKA KUNDENS EXKLUSIVA RATTSMEDEL FOR BROTT MOT DENNA GARANTI ELLER ANNAN UNDERFORSTADD GARANTI,
ELLER NAGON ANNAN SKYLDIGHET SOM HARROR FRAN LAG ELLER HAR ANNAN GRUND, BEGRANSAS, ENLIGT VAD SOM STIPULERAS HARI, TILL REPARATION,
ERSATTNING ELLER ATERBETALNING AV INKOPSPRISET EFTER FORETAGETS OMDOME.

FORETAGET, DESS FILIALER, DOTTERBOLAG, NARSTAENDE ENHETER, [\TERFGBSAUARE, DERAS RESPEKTIVE TJANSTEMAN, DIREKTORER ELLER ANSTALLDA, ELLER DE
PERSONER FOR VILKA DE ANSVARAR ENLIGT LAG, SKA UNDER INGA OMSTANDIGHETER HA ANSVARSSKYLDIGHET FOR FOLIDSKADOR ELLER INDIREKTA SKADOR
SOM UPPSTAR | SAMBAND MED PRODUKTEN.

FORETAGET OCH DESSA ANDRA PARTER Z\TAR SIG EJ, OCH GER INTE HELLER NAGON REPRESENTANT ELLER ANNAN PERSON BEHORIGHET ATT ATA SIG, NAGON
SKYLDIGHET ELLER NAGOT ANSVAR ANNAT AN VAD SOM UTTRYCKLIGEN STIPULERAS HARI.

Villkoren och varaktigheten for denna garanti gller dverallt utom diir lagstiftningen stiller andra begréinsningar eller villkor.

29



MyBinding.com

5500 NE Moore Court POI_SKI
Hillsboro, OR 97124 ™\E Cit_
Toll Free: 1-800-944-4573 Lotus™ VE Sit-Stand
Local: 503-640-5920

INSTRUKCJE BEZPIECZENSTWA / OSTRZEZENIE

Aby zapobiec obrazeniom ciata lub uszkodzeniu produktu, nalezy upewnic sig, ze stanowisko do pracy na siedzaco lub stojaco
zamocowano trwale do biurka/stotu.

®  OSTRZEZENIE: RYZYKO ZAKLESZCZENIA! NIE WKEADAC RAK ANI PRZEDMIOTOW POD POEKE NA )
KLAWIATURE PODCZAS EKSPLOATACJI. NIEPRZESTRZEGANIE TEGO ZALECENIA MOZE PROWADZIC DO
POWAZNYCH OBRAZEN.

®  OSTRZEZENIE: NIE PRZEKRACZAC MAKSYMALNEGO OKRESLONEGO OBCIAZENIA. NIEPRZESTRZEGANIE
TEGO ZALECENIA MOZE PROWADZIC DO POWAZNYCH OBRAZEN LUB USZKODZENIA MIENIA.

®  UWAGA: ryzyko zwigzane z podnoszeniem! Stanowisko robocze powinny przenosi¢ dwie osoby.
Nieprzestrzeganie tego zalecenia moze prowadzic do powaznych obrazen.

®  Upewnic sig, ze wszystkie kable maja odpowiednia dtugosc, i postepowac zgodnie z zaleceniami
dotyczacymi uktadania kabli zawartymi w niniejszej instrukgji.
Niezastosowanie sie do tych zalecer moze prowadzi¢ do uszkodzenia sprzetu lub obrazen ciata.

® NIE opierac sie na potce pod klawiature.

®  Produkt jest wyposazony w sprezyne gazowa, ktdrej nie nalezy uzywac z obcigzeniem mniejszym
niz 2,2 kg (5 funtéw).

®  Upewnic sig, ze biurko lub powierzchnia montazowa s réwne i wytrzymaja taczng mase
stanowiska roboczego i akcesoriow.

®  Przed przystapieniem do przenoszenia stanowiska roboczego usunac z niego caty sprzet
i wszystkie akcesoria.

®  Producent zaswiadcza, ze produkt spefnia lub przekracza obowiazujace normy ANSI/BIFMA.

WYMAGANE CZESCI

Pojedynczy monitor

Drazek uchwytu x1

Podstawa X1 A
Potka pod klawiature x1

Uchwyt VESA X1

Zacisk x1

m o M o >

Dodatkowe czesci w przypadku
dwaoch monitorow
G Podwdjny uchwyt VESA

Elementy mocujace
Sruba M6x12 mm x6
Sruba M6x25 mm x4
Uchwyt na kable x3

Sruba M4x12 mm x8
Kluczimbusowy M3x55 mm x1 H ¥ ¥ 77TV

Klucz imbusowy M4x55 mm x1 | § § § §
Klucz imbusowy M6x95 mm x1

Sruba M8x80 mm x2 K YTITT7TV

kluczimbusowy 13 mm x2

vToO===<-""—=


http://www.mybinding.com

MONTAZ

KROK 1

Zamontowac drazek uchwytu do podstawy

o WybraC jedng z trzech pozycji przykrecenia drazka uchwytu do podstawy,
w zaleznosci od gtebokosci blatu biurka. Pozycja najbardziej wysunieta ku
tytowi jest przeznaczona do blatow o gtebokosci 600 mm (23,6 cala), $rodkowa
do blatow o gtebokosci 700 mm (27,5 cala), przednia do blatéw o gtebokosci
800 mm (31,5 cala).

® Drazek uchwytu przykreci¢ do podstawy czterema $rubami M6x25 mm,
dokrecajac je kluczem imbusowym M4x55 mm.

KROK 2

Przygotowac zacisk

® Podstawa zacisku jest wstepnie zmontowana tak, by
pasowata do biurek standardowej grubosci (zob. rysunek
z opcja A). Jesli biurko jest grubsze, wykreci¢ dwie $ruby
M6x12 mm kluczem imbusowym M4x55 mm i obrdci¢
podstawe zacisku (zob. rysunek z opcjg B). Kluczem
imbusowym M4x55 mm ponownie przykreci¢ $ruby

M6x12 mm.

®  Wkreci¢ dwie Sruby M8x80 mm w podstawe zacisku,
wykonujac tylko kilka obrotéw dla kazdej z nich.

KROK 3

Przymocowac podstawe do stotu
®  Wsunac podstawe na tylng czes¢ blatu biurka.

® Umiesci¢ zacisk na uprzednio wkreconych $rubach
M8x80 mm. Upewnic sig, Ze Sruby s3 ustawione w jednej
linii z otworami w zacisku.

® Dokreca¢ $ruby M8x80 mm kluczem imbusowym
M6x95 mm do zacisniecia zacisku na blacie biurka.

31



MONTAZ - CIAG DALSZY

KROK 4

Przymocowac potke pod klawiature
®  Wsunac potke pod klawiature na drazek uchwytu i przykreci¢ czterema Srubami M6x12 mm, dokrecajac je kluczem imbusowym M4x55 mm.

KROK 5
Przymocowac uchwyt VESA do drazka uchwytu

®  (Opcja 1: Wersja z pojedynczym monitorem
Odkreci¢ pokretta VESA od uchwytu VESA. Umiesci¢ wspornik
z przodu drazka uchwytu, z tytu umieszczajac belke wsporcza.
Przymocowac uchwyt do drazka, dokrecajac pokretta.

/L!—‘
[

—

®  Opgja 2: Wersja zdwoma monitorami
Odkreci¢ pokretta VESA od podwdjnego uchwytu VESA. Umiescic
wspornik z przodu drazka uchwytu, z tytu umieszczajac podwajng
belke poprzeczng. Przymocowa¢ podwdjny uchwyt do drazka,
dokrecajac pokretta.

KROK 6

Przymocowac monitory

o Wkreci¢ dwie $ruby M4x12 mm w dwa gdrne otwory na $ruby
w monitorze lub obu monitorach. Nie wkreca srub do korca.

® Jaczepi¢ monitor na uchwycie VESA, a nastepnie wkreci¢ dwie
dodatkowe $ruby M4x12 mm w dolne otwory monitora. Dokreci¢
wszystkie cztery Sruby.

® Aby wyrequlowa¢ napiecie uchwytu VESA, zdjac plastikowq
nakretke i uzy¢ znajdujacych sie w zestawie kluczy imbusowych
13 mm

KROK 7

Przymocowac dZwignie do pétki pod klawiature

®  Przykreci¢uchwyt polewejlub prawejstronie pétki dwiema Srubami
M6x12 mm, dokrecajac je kluczem imbusowym M4x55 mm.

®  7djac opaske zaciskowa z uchwytu. A
32



KROK 8 L

Przygotowac system zarzadzania okablowaniem

o Uzy¢ dZwigni, aby podnies¢ pétke pod klawiature do najwyzszego
potozenia.

® Przykleic dwa uchwyty na kable pod pdtka na klawiature
(doktadne rozmieszczenie uchwytow widoczne na ilustragji).

®  Przeciggna¢ kable klawiatury i myszy przez otwér w pétce pod
klawiature.

® Przeciggna¢ kable w kierunku tylnej czesci uchwytu. Uzy¢
dodatkowego uchwytu na kable w miejscu, ktdre najlepiej pasuje
do danej konfiguragji.

WYTYCZNE DOTYCZACE UZYTKOWANIA

45

DWULETNIA OGRANICZONA GWARANCJA NA URZADZENIE LOTUS™ VE SIT-STAND

Fellowes, Inc. (dalej: ,Firma”) gwarantuje, ze niniejszy produkt jest wolny od wad materiatowych i produkcyjnych wystepujacych w ciggu okres 2 lat od dnia
pierwotnego zakupu niniejszego produktu. Jesli powyzsze wady zostang wykryte przed uptywem okresu gwarangji, Firma (wedtug wtasnego uznania) naprawi lub
wymieni wadliwy produkt bez dodatkowych optat za ustugi lub czeéci lub zwrdci klientowi koszt zakupu, o ile wadliwa jednostka zostanie wystana Firmie na koszt
klienta na adres podany na koricu instrukgji.

Niniejsza gwarancja obowiazuje przez wyszczegdlniony okres gwarangji, jedynie w przypadku kupna pierwotnego oraz zgodnie z warunkami okreslonymi
w gwarangji. Gwarancja nie obejmuje wad, ktére powstaty w wyniku nieprawidtowego uzytkowania, niezastosowania sie do instrukgji instalacji i uzytkowania,
zaniedbania, wykorzystania niedozwolonych dodatkdw, uzytku komercyjnego, zastosowania niewfasciwego napiecia lub pradu oraz napraw wykonywanych poza
autoryzowanym serwisem w okresie gwarangji.

OKRES OBOWIAZYWANIA WSZELKICH GWARANCJI DOROZUMIANYCH, W TYM MIEDZY INNYMI DOROZUMIANYCH GWARANCJI PRZYDATNOSCI HANDLOWE) |
PRZYDATNOSCI DO OKRESLONEGO CELU, JEST JEDNOZNACZNIE OGRANICZONY DO OKRESU NINIEJSZE) GWARANCII.

0ILEZ PRZEPISOW OBOWIAZUJACEGO PRAWA NIEWYNIKA INACZEJ, WYLACZNE SRODKI NAPRAWCZE PRZYSEUGUJACE KLIENTOWI ZTYTULU NARUSZENIA NINIEJSZE)
GWARANCJI LUB JAKIEJKOLWIEK GWARANCJI DOROZUMIANEJ LUB INNEGO ZOBOWIAZANIA WYNIKAJACEGO Z DZIALANIA PRAWA LUB W INNY SPOSOB OGRANICZAJA
SIE DO NAPRAWY, WYMIANY LUB ZWROTU ROWNOWARTOSCI CENY ZAKUPU, WEDEUG WEASNEGO UZNANIA FIRMY.

FIRMA, JEJ PODMIOTY STOWARZYSZONE, PODMIOTY ZALEZNE, PODMIOTY POWIAZANE, SPRZEDAWCY ANI ICH ODPOWIEDNI PRZEDSTAWICIELE, DYREKTORZY
ANI PRACOWNICY, ANI TEZ 0SOBY, ZA KTORE SA ONI USTAWOWO ODPOWIEDZIALNI, W ZADNYCH OKOLICZNOSCIACH NIE PONOSZA ODPOWIEDZIALNOSCI ZA
WTORNE ANI PRZYPADKOWE SZKODY PONIESIONE W ZWIAZKU Z UZYTKOWANIEM PRODUKTU. FIRMA I TAKIE INNE STRONY NIE PRZYJMUJA ANI NIE UPOWAZNIAJA
PRZEDSTAWICIELA LUB INNYCH 0SOB DO PRZYJECIA W IMIENIU KTOREJKOLWIEK Z NICH JAKICHKOLWIEK ZOBOWIAZAN INNYCH NIZ TE, KTORE SA WYRAZNIE
OKRESLONE W NINIEJSZE) UMOWIE.

(zas trwania i warunki niniejszej gwarancji obowiazuja na catym Swiecie z wyjatkiem sytuacji, gdy lokalne prawo naktada inne ograniczenia lub warunki.

33



MyBinding.com ~
5500 NE Moore Court PYCCKMM
Hillsboro, OR 97124 ﬂﬂaT¢0pma Lotus™VE

Toll Free: 1-800-944-4573
Local: 503-640-5920

WHCTPYKLIWM MO TEXHUKE BE3OMACHOCTI/NPEAYNPEMEHUE

Bo m3bexanue MOoNy4eHNA TpaBMbl U NOBPEXAEHNA U3AENA Nepen UCNoNb30BaHIEM I'IHaTq)OprI HaJleXHO NPUKpenuTe ee K CTOJ'Iy!

o [IPEJYMPEXIEHWE: OMACHOE MECTO! 3AMPELLIEHO PASMELLIATb PYKW UN HBIE OBBEKTBI NOA
MNATOOPMOV BO BPEMS CMONb30BAHMA. MOXHO MONYYMTb CEPHE3HYIO TPABMY.

o IPEAYMPEXJEHVE: 3ATIPELLEHO MPEBBILLATD MAKCUMANBHYHO TPY30MOABEMHOCTb. 3T0 MOXET < 20 ¢ynTos
PUBECTIA K TPABME WM MOBPEXAEHVIIO U3AENNS. <907 kr

©  BHUMAHMWE! Onacto nogHumartb! [ind nepemeLuieHina paboueit craHLmm HyHo 2 yenoBeka. MoxHo
NOAYYUTD CEPbE3HYI0 TPABMY.

i CneuyeT yﬁeuvnbm, yT0 KabeNb 0CTaTOUHO ANNHHDIN, a TaKXe Cef0BaTh VHCTPYKLUMAM N0 NPOKNajke
kabena, YKa3aHHbIM B JaHHOM PYKOBOACTBE. < 5 q)yHTOB
HecobniofeHne faHHbIx VIH(prKLll/Il7I MOXET NPUBECTI K NOBPEMXAEHNIO 060pyn03ava nu TpaBMam. -

®  HE onupaTbCa Ha MoKy AnA KNaBuaTypbl. <227 Kr

®  [1aHHblil NPOAYKT OCHALLIEH MHEBMATUYECKOil NOAAEPKKO NOAbeMa NNATOOPMbI 1 HUKOTAA He AOMKeH
NCM0Ab30BaTLCA € BECOM MeHee 5 GyHTOB (2,2 Kr).

®  Y0CTOBEPUTBCA, YTO CTON WM MOHTaXHas MOBEPXHOCTb COaNaHCMPOBaHbI M CMOCOOHBI BblepXaTb
00uumit Bec paboyero MecTa 1 MpUHaANEXHOCTEN,

® [lepen nepemeLLieHunem y6paTb C paﬁouero Me(Ta BCe o60pynosaHme N NPUHAANEMHOCTI.

®  [Ipou3BOAMTENb PYUaETCs, YTO MPOAYKLMA COOTBETCTBYET WA MPEBOCXOAMT COOTBETCTBYHLLNE
cTanpaptbl ANSI/BIFMA

AETANIA CBOPOYHOTO KOMNAEKTA

Op1H MOHUTOP

(Toiika x1

OnopHas nauTa X1 A
Mnatdopma x1

(6opka VESA x1

MpuxumHas nnaxka x1

m o MmN oo >

JlononHutenbHble fetanu
noAcTaBKM noj ABa
MOHHUTOpA

G [lgoitHan cbopka VESA

il

Kpenexu
bont M6x12 mm x6
| bont M6x25 Mm x4
J KabenbHblit 3axmm X3
K bont M4x12 mm x8
L TopueBoit knioy M3x55 Mm x1 H ¥997%%7
M TopueBoii knioy M4x55 mm x1
N Topueoit kntoy M6x95 mm x1 | § ? § §
0 bont M8x80 mMm x2
P 2TopueBbiX KNioya Ha 13 Mm K WWWW



http://www.mybinding.com

(BOPKA

LWAT 1

[pUKpenuTb CTOMKY K ONOPHOIA NAKTe

® Bbibpatb 0AHO U3 Tpex MecT ANA KpemneHuA CTOMKA K OMOPHOI nauTe B
3aBUCMMOCTY OT rybuHbl cTona. (amaa JanbHAA MO3MLKA YCTaHOBKM Ha
3a/1Hell YacTu AnA CToNOB raybuHoii 23,6 Aioiima (600 Mm), cpeaHAd — Ana
cTonoB raybuHoi 27,5 Awitma (700 Mm) M Manaa Ana CTonoB rybuHoil

® [Ing KpenneHua CTOIKM K OMOPHOIl MAWTe MCMONb30BaTh YeTbipe GonTa

31,5 Aoitma (800 mMm).

M6x25 mm 1 Topuesoit Koy M4x55 mm.

LWAT 2

MogrotoBKa 3axuma

3a%MM NS OCHOBAHWA NOCTABAAETCA NPeBaPUTENbHO
CobpaHHbIM [NA COOTBETCTBUA C(TaHAAPTHOI TONLMHE
cTona (M. pucyHok Bapuanta A). lpu 6onbLuoii TonLuHe
CTONa BO3MOXHO CHATb B 6onTa M6x12 MM, ncnonb3ya
LIeCTUrpaHHbIi KNty M4AX55 MM, 1 nepeBepHyTb 3aX%um
[NA 0CHOBAHMA (CM. PUCYHOK BapuaHTa B). 3aH0BO
yctaHouTe 60aTbl M6X12 MM, UCMOAb3YA LUeCTUTPaHHbIIA
Kntoy M4x55 mm.

BcraButb aBa 6onta M8x80 Mm B 3aXMm onopbl i
3aKpyTUTb IX Napoii 060poToB.

Cnoco6 A

LIAT 3

Kpennetue ocHoBaHuA K cTony

®  Y(TaHOBUTb OMOPHYI0 NINTY Ha 3a[iHI0K0 YaCTb CTONaA.

® [lomecTuTb MPUKUMHYI NAaHKy noBepx 6onTos

M8x80 mm. lpoBepuTb COOTBETCTBYE KOHLOB 60nTOB
OTBEPCTUAM Ha NPUKIUMHOI NNaHKe.

® 3atAHyTb bonTbl M8X80 MM mpu momoLM TopLEBOro

Kntoua M6x95 MM 10 Tex nop, MoKa NpIKMMHaA NNaHka
He OyzeT 3aKpenneHa Ha cTone.

35



CBOPKA (MPOJIONEHHE)

LIAT 4

Kpennenue nnatgopmbi

®  Y(TaHOBMTb NNATQOPMY Ha CTOVKY 1 3aKpenuTb ee npu nomoLL ueTbipex 6onToB M6x12 Mm 1 Topuesoro knioua M4x55 mm.

7~ X

% = |;m'<;!é5
LAT' 5

MpukpenuTs cbopky VESA K cToiike

®  Bapuant 1 0guH MoHUTOp
OtBuHTUTB pyuky VESA ot coopki VESA. MomecTuTb KpoHLUTEiH
Ha NepeiHI0N YacTb CTOIKIA GaLLHV 1 33ZHI0K OMOPHYI0 NNAHKY.
3aTAHYTb PyyKy ANA UKcawymn COOpKN Ha CTOMKe.

® BapuaHt 2 [Ia MoHuTOpa
OtBUHTMTL pyukn VESA ot aBoitHoii coopki VESA. MomecTuTs
KPOHLUTEIH Ha NMEpeHIoN YacTb CTOMKN OaliHN U 3a[HKK0
[IBOVIHYH0 OMOPHYK MAaHKy. 3aTAHYTb pyukn AnA Qukcaumu
NIBOHOI COOPKM Ha CTOVIKe.

LAT 6
YcTaHoBKa MOHUTOPOB

® Bcrasutb ABa 6onta M4x12 Mm B [Ba BepxHue 0TBepCTUA
MoHUTOpa(0B). He 3aTArMBaTh BUHTbI MOHOCTBHO.

® [lpukpenutb MoHuTOp K cbopke VESA w BCTaButb ABa
fononHuTeNbHbIX bonTa M4x12 MM B f1Ba HIDKHUE OTBEPCTUA.
3aTAHyTb BCe yeTbipe bonTa.

® Urobbl otperynupoBath HataxeHue coopku VESA, cHumute
MAACTUKOBYIO KPILLKY 1 BOCMOAb3YWTECh TOPLIeBLIMU KNl0YaMut
Ha 13 MMm.

LWAT7

MpukpenuTb pbluar K nnatdpopme

® [lpukpenuTb pyuky CnpaBa WAM CfleBa, UCMOAb3yA ABa 6onTa
M6x12 mm 1 TopueBoil knioy M4x55 mm.

®  (HuMWTE KabenbHylo CTAXKY C pyuK. A
36



AT 8 L

Pacnonoxenue Kabeneli

® 3ajieiiCTBOBaTb pblyar A NOAHATMA NAaTGOpMbl Ha
MaKCUMaNbHYH BbICOTY.

® 3akpenutb [Ba KabenbHbIX 3axuma nog nnaTGopmoii
(M. pUCYHOK AN OMPe/ieNeHHbIX MecT).

® [lponycTuTb LWHYpPbI KNaBIATYpbl M MblLi Yepe3 0TBepCTUE B
nnathopme AnA KNaBuarypbl.

® AKKypaTHO BbIBECTU Kabenu Ha 3aJHIK YacTb MAATGOPMb.
cnonb3oBatb  AOMONHUTENbHBIA KabeNbHbIid 3axuM AnA
KpenneHua kabeneii B yso6HOM MmecTe.

PYKOBOACTBO N0 UCMONMb30BAHNI0

ABYXNETHAA OTPAHUYEHHAA TAPAHTUA HA NNATOOPMY LOTUS™ VE

Komnanus Fellowes, Inc. (nanee «Komnanus») rapaHTupyet otcytcTie fedeKTOB MaTepuasnoB M KauectBO U3TOTOBAEHWA HACTOALLETO U3eNus B TeueHue
2 neT ¢ aTbl ero npuobpeTeHus. B ciyyae noABneHnA Takux AeeKToB B TeUeHue Cpoka AeiCTBIAA rapaHTui, Komnanua Ha be3onnatHoil ocHoBe (Mo cBoemy
YCMOTPEHMIO) BbINONHUT PEMOHT HEMCNPABHOTO YCTPOIACTBA, NPOU3BEAET €r0 3aMeHy WIN KOMIEHCUPYET MOKYMHYI0 CTOMMOCTb M3AENNA, NP YCTIOBUH, UTO
nob30BaTeNb 33 CBOI CYET OTNPABMT AAHHOE U3JENKe N0 aApecy, YKa3aHHOMY Ha 00paTHOI CTOPOHE PyKOBOACTBA.

[laHHas rapaHTA PacNpoCTPAHAETCA TONbKO Ha NepBUYHbIE MOKYNKYN B PO3HUUHON CeTI. [peTeH3nI, BOSHUKLLME BCNIEACTBUE HENPABUILHOTO MOJb30BaHUA,
HEBbIMOMHEHMS MHCTPYKLIMI MO YCTAHOBKE 1 SKCMAYaTaLLM, HeOPEXHOCTM, UCMOMb30BAHMA Hepa3pelLeHHbIX JOMOMHUTENbHbIX PUCNOCOONEHMI, KOMMEPUECKOro
NCNONb30BaHNS, NOAKMIOUEHNS K CETU C HbIM HaMpPAXKEHUEM, HEXeNN yKa3aHHOe B CeLMdUKALMAX, U HEPa3PELUEHHOTO CePBUCHOTO 0BCNYXUBaHWSA B
nepuoz AeiicTBUA rapaHTUIHbBIX YCIOBHA, He MPUHIMAKTCA.

CPOK LEVCTBIS NNOBbIX MOLPA3YMEBAEMbIX TAPAHTUI, BKNIOYAS, HO HE OrPAHIYUBAACH NHOBbIMIA MOZPA3YMEBAEMbIMI TAPAHTUSMI TOBAPHOIO
COCTOAHWSA UMK MPUTOAHOCTY AN ONPEAENEHHOW LIEMIA, YETKO OTPAHUYEH CPOKOM LENCTBIAA AHHBIX TAPAHTUMHBIX YCTIOBUI.

ECM WHOE HE MPEAMUCAHO 3AKOHOM, WCKMIOYUTENBHOE CPEACTBO MPABOBOA 3ALIMTHI MOKYMATENA B CJYYAE HAPYLIEHMA [JAHHbIX
TAPAHTUIHbIX YCTOBWI WK MOAPA3YMEBAEMbIX TAPAHTUIAHbIX YCTIOBUI, NUBO NIHOBbIX APYTUX OBASATENbCTB, BHITEKAIOLMX 113 EACTBYHOLLENO
3AKOHOJATENbCTBA, OTPAHUYUBAETCA YKA3AHHBIM 3ECH MPABOM HA PEMOHT, 3AMEHY YCTPOUCTBA WU KOMMEHCALIUKO ETO MOKYMHOW CTOUMOCTH,
HA YCMOTPEHUE KOMMAHWN.

KOMMAHWS, EE OUNUANBI, NOYEPHWE, MAPTHEPCKIAE KOMITAHWW, NPOAABLIbI N X MTPEACTABUTENN, PYKOBOACTBO WNIA COTPYAHUKK, A TAKXKE JINLIA,
KOTOPbIM OHW NOAOTYETHbI N0 3AKOHY, HA NP KAKIX YCTIOBUAX HE HECYT OTBETCTBEHHOCTIA 3A BO3MELLIEHVE YLLLEPBA, CBA3AHHOIO C SKCTINYATALIMEN
JAHHOIO U3JENNA. KOMMAHIA U APYTE YNOMAHYTHIE 34ECH CTOPOHbI HE YNOTHOMOYMBAKOT HUKAKIAX CBOUX NPELCTABUTENEN W SPYTUX JIALL BPATb
HA CEBA KAKWE-TINB0 OBA3ATENBCTBA WA OTBETCTBEHHOCTb, KPOME TEX, KOTOPbIE YETKO M3MOXEHbI B IAHHOM JOKYMEHTE.

(pOKI/I nycaiosua AeiCTBUA AaHHOIA rapaHTn JeiCTBUTENbHbI ANA BCeX (TpaH, KpOMe TeX, B KOTOPbIX 3dKOHOM HalarakoTCA NHbl€ OrpaHNYeHNA 1 YCIO0BUA.

37



MyBinding.com

5500 NE Moore Court PORTUGUES

Hillsboro, OR 97124 . , ™
Toll Free: 1.800.944.4573 Sisterma de trabalho em pé/sentado VE Lotus

Local: 503-640-5920

INSTRUCOES DE SEGURANCA /ADVERTENCIA

Assegure que o sistema de trabalho em pé/sentado é bem fixado & secretdria/mesa para evitar ferimentos ou danos no produto!

o ADVERTENCIA: PONTO DE APERTO! NAO COLOQUE AS MAOS OU QUTROS OBJETOS SOB A PLATAFORMA
DURANTE O RESPETIVO FUNCIONAMENTO. PODEM OCORRER LESOES GRAVES.

o  ADVERTENCIA: NAO EXCEDA A CAPACIDADE DE PESO MAXIMA INDICADA. PODE PROVOCAR DANOS
MATERIAIS OU FERIMENTOS GRAVES!

o ATENCAO: Perigo aquando de elevaciio! Séio necesscrias duas pessoas para mover a estacdo de trabalho.
Podem ocorrer lesdes graves.

*  Assequre-se que os comprimentos dos cabos siio suficientes e de que seque as instrucdes de instalaciio dos
mesmos, incluidas neste manual.
A niio observancia destas instrucdes pode resultar em danos no equipamento ou em lesdes corporais.

o NAO se apoie sobre a plataforma do teclado.

e Este produto possui um assistente de elevacdio com amortecedor a gds e nunca deve ser ufilizado com
menos de 5 Ibs (2,2 kg) de peso.

o (ertifique-se de que a secretdria ou a superficie de montagem estd nivelada e consegue suportar o peso
combinado da estaciio de trabalho e dos acessérios.

*  Remova todo o equipamento e acessérios da estacio de trabalho antes de mover o mesma.
* 0 fabricante certifica que o produto cumpre ou excede as normas ANSI/BIFMA aplicveis.

PECAS NECESSARIAS

Monitor individual

(oluna de apoio x1

Placa base x1 A
Plataforma x1

Dispositivo VESA x1

Barra de fixaco x1

m o o oo >

Pecas adicionais para dois
monitores
G Dispositivo VESA duplo

Ferragens
Parafuso M6 x 12 mm x6
Parafuso M6 x 25 mm x4
Gancho para cabos x3
Parafuso M4 x 12 mm x8

H
|
J
K
L Chave Allen M3 x 55 mm x1

M Chave Allen M4 x 55 mm x1 H ¥97777
N

0

P

Chave Allen M6 x 95 mm xI

Parafuso M8 x 80 mm x2 | ? § § ?
Chave de roquete hexagonal K TTVTTTTV
de 13 mm x2



http://www.mybinding.com

PASSO 1

Fixe a coluna de apoio & placa base

e Escolha um dos trés locais para fixar a coluna de apoio & placa base,
dependendo da profundidade da sua secretdria. A configuraciio mais afastada
na parte traseira para secretdrias de 23,6" (600 mm) de profundidade, o
configuraciio infermédia para as de 27,5" (700 mm) e a configuracdo dianteira
para 31,5" (800 mm).

e tilize quatro parafusos M6 x 25 mm e a chave Allen M4 x 55 mm para fixar
a coluna de apoio @ placa base.

PASSO 2

Preparar suporte

* 0 suporte hase é fornecido pré-montado para adaptacdo
d espessura padrdo (consulte a imagem opco A). Se a
sua secretdria tiver uma espessura maior poderd remover
os dois parafusos M6x12 mm utilizando a chave Allen
M4x55 mm e inverta o suporte base (consulte a imagem
opcio B). Volte a reinstalar os parafusos Méx12 mm
utilizando a chave Allen M4x55 mm.

® Insira dois parafusos M8 x 80 mm na bracadeira, girando
cada um apenas algumas vezes.

PASSO 3

Fixar o base 6 mesa
® Deslize a placa base para a parte fraseira da secretdria.

* (oloque o harra de fixacdo sobre os parafusos
M8 x 80 mm. Assequre-se de que a ponta dos parafusos
estd alinhada com os orificios da harra de fixaco.

o Aperte os parafusos M8 x 80 mm com a chave Allen
Mé x 95 mm até que a barra de fixacdo esteja presa d
secretdria.

39



CONTINUACAO DA MONTAGEM

PASSO 4

Fixar a plataforma
* Deslize a plataforma para a coluna de apoio e fixe-a com quatro parafusos M6 x 12 mm e com a chave Allen M4 x 55 mm.

2 /2‘0

J °o o > ]
7/
PASSO 5

Fixar o dispositivo VESA & coluna de apoio

*  Opcdo 1: Versiio monitor individual
Desaperte os manipulos VESA do dispositivo VESA. Cologue o suporte
na parte dianteira da coluna de apoio e a barra de apoio na parte
traseira. Aperte os manipulos para fixar o dispositivo @ coluna.

*  Opcdo 2: Versiio monitor duplo
Desaperte os manipulos VESA do dispositivo VESA duplo. Coloque
o suporte na parte dianteira da coluna de apoio e a barra
transversal dupla na parte fraseira. Aperte os manipulos para
fixar o dispositivo duplo @ coluna.

PASSO 6
Fixar os monitores

® Insira dois parafusos M4 x 12 mm nos dois orificios superiores
do(s) monitor(es). Niio aperte completamente.

* Prenda o monitor ao dispositivo VESA e adicione dois parafusos
M4 x 12 mm adicionais aos dois orificios inferiores. Aperte os
quatro parafusos.

* Para ajustar o tensio do disposifivo VESA, remova a tampa
pldstica e ufilize as chaves de roquete hexagonais de 13 mm
fornecidos.

PASSO 7

Fixe a alovanca & plofaforma

e Fixe a alavanca no lado esquerdo ou direito, utilizando dois
parafusos M6 x 12 mm e a chave Allen M4 x 55 mm.

® Remova a amarra de cabo da alavanca. A
40



PASSO 8 L

Configurar a gestdo de cabos

* Mova a alavanca pora elevar a plataforma até & posicdo
mais alta.

e Prenda dois ganchos para cabos sob a plataforma (consulte a
imagem para visualizar os locais especificos).

e Encaminhe os fios do teclado e do rato pelas aberturas na
plataforma do teclado.

*  Guie cvidadosamente os seus fios até & parte traseira do produto.
Utilize o gancho para cabos adicional no local que melhor se
adapte @ sua configuracdo.

DIRETRIZES DE UTILIZACAO

GARANTIA LIMITADA DE 2 ANOS DO SISTEMA DE TRABALHO EM PE/SENTADO VE LOTUS™

A Fellowes, Inc. (doravante "Companhia”) garante que este produto estd livre de defeitos de material e de fabrico durante os 2 anos seguintes @ data da compra
original do produto. Se um tal defeito aparecer durante o periodo de garantia, a Companhia ird (a sev exclusivo critério) reparar ou substituir o produto defeituoso
sem encargos pelo servico ou partes, ou reembolsar o valor da compra, desde que a unidade seja enviada @ Companhia por conta do cliente para o endereco no
verso do manual.

Esta garantia aplica-se apenas ao comprador a retalho inicial e no cobre reclamacdes resultantes de uso indevido, incapacidade de seguimento das instrucges de
instalaciio e utilizacto, negligéncia, uso de acessdrios nio autorizados, uso comercial, uso numa corrente ou tenséo que nio as especificadas no produto, ou servico
ndo autorizado durante o periodo de garantia sob condicdes além das cobertas pela garantia.

A DURACAO DE QUAISQUER GARANTIAS IMPLICITAS, INCLUINDO, SEM LIMITACAO, QUAISQUER GARANTIAS IMPLICITAS DE COMERCIALIZACAQ OU ADEQUACAO A
UM DETERMINADO FIM, E EXPRESSAMENTE LIMITADA A DURACAQ DESTA GARANTIA LIMITADA.

AMENOS QUE EXIGIDO PELA LEGISLACAQ APLICAVEL, 0 RECURSO EXCLUSIVO DO CLIENTE EM CASO DE VIOLACAQ DESTA GARANTIA, OU DE QUALQUER GARANTIA
IMPLICITA, OU DE QUALQUER QUTRO TIPO DE OBRIGACAQ RESULTANTE POR EFEITO LEGAL OU POR OUTRA FORMA, DEVERA ESTAR LIMITADO, CONFORME
ESPECIFICADO NO PRESENTE DOCUMENTO, A REPARACAO, SUBSTITUICAO OU UM REEMBOLSO DO VALOR DA COMPRA, AO CRITERIO EXCLUSIVO DA COMPANHIA.

SOB NENHUMA CIRCUNSTANCIA A COMPANHIA, 0S SEUS AFILIADOS, SUBSIDIARIOS, ENTIDADES RELACIONADAS, REVENDEDORES OU 0S SEUS RESPETIVOS
RESPONSAVEIS, DIRETORES OU EMPREGADOS, OU AQUELAS PESSOAS PELAS QUAIS SAO LEGALMENTE RESPO_NS[\VEIS, SERAQ RESPONSAVEIS POR DANOS
CONSEQUENTES OU INCIDENTAIS SOFRIDOS EM RELACAO AQ PRODUTO. A COMPANHIA E AS REFERIDAS PARTES NAO ASSUMEM OU AUTORIZAM QUE QUALQUER
REPRESENTANTE OU OUTRA PESSOA ASSUMA POR NENHUMA DELAS, QUALQUER OBRIGACAO OU RESPONSABILIDADE ALEM DO EXPRESSAMENTE ESTABELECIDO
NO PRESENTE DOCUMENTO.

A duraciio, termos e condicdes desta garantia siio vélidos em todo o mundo, exceto onde diferentes limitacdes, resiricoes ou condicdes sejam exigidas pela
legislacio local.

41



CUSTOMER SERVICE & SUPPORT

Fellowes

Brands”

© 2017 Fellowes, Inc. | Part #872346 Rev B

MyBinding.com

5500 NE Moore Court
Hillsboro, OR 97124

Toll Free: 1-800-944-4573
Local: 503-640-5920


http://www.mybinding.com

	portrait-cover-template.pdf
	Blank Page



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on '[High Quality Print]'] Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads true
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo true
      /AddRegMarks true
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed true
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




